X SEERRIC S

HASZERBHRAICBEDTRICHEBEL TSI,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

fnnfermno

&y rvosnc

ﬂMaaquank

m% RA?E SPEC

z ‘T% :
Q) = i
~ N

AVTFF Y REAE

MAINTENANCE MANUAL

Inferno GT2 VE Race Spec readyset (with Syncro KT-331P)
1.8 Scale Radio Controlled Brushless Motor Powered 4WD Touring Car

-

OFKFSHEITIBICHBLTHDET, AT F VALY DTHDIRIC

SEICLTLEET W, XU TFY AP TORENGA IR, HELKS
DERFEED U < [FUH I —HREL TEEVWEDE L0,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
OV TFYRAV/N—YRIT DB, EAPERERES SBNKS

ICREMITTLREW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

IKKyOSHD

HE FINEST RADIO CONTROL MODELS

J
HERBROD, FERAEELZETZHENH DX, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No_ 341 17

© Copyright 2024 KYOSHO CORPORATION /2 4B W #r 8 i 5
34117-MMO1



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 :Iﬂﬁ IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRERIE f ERTZTEOMEWICIE. +HEBLTIERWL,

FYMA>TWEIR —iRIGTHR 77—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS

WAL >F (1.5mm, 2mm, 2.5mm, 3mm) B+ RS/ — (K B, ) W FEEEER 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) Instant Glue / Sekundenkleber Iw
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher Colle cyanoacrylate / Pegamento instantaneo 5
Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips WBx>Ov @

Screw Cement
R | = ) Schraubensicherung
Frein filet
2mm WSUARYF CUCE Fijatornillos B }
2.5mm Needle Nose Pliers Scissors
Flachzange Schere Oy %4~ (F5&E/10cc)
Smm Pinces plates Ciseaux Loctite (Medium Strength / 10cc)

. Alicates de punta fina Tijera Loctite (mittelstark / 10ml)
u 2—7— l/\;a: (f)b' h @ Loctite (Moyenne / 10cc)
ross \renc (big) — L = Loctite (Medio / 10cc)
Kreuzschlussel (groB)
Clé en croix (grande)

Llave de cruz (Grande) n :_‘7 IN— No.36231 / 36231P
Wire Cutters SPHFATITYIY—<—
Seitenschneider Whyy—F17 SP KNIFE EDGE REAMER
Pince coupante Sharp Hobby Knife REIBAHLE

Alicate cortacables ALESOIR SPECIAL

Scharfes Bastelmesser
Cutter

Cuchilla de Hobby

HERRAMIENTA TALADRO CARROCERIA

IQYESHE

WRA—ILLYF
Wheel Wrench
Felgenschluessel m:

Clégdémonte pneus @:u = [T 7777777 D]

Llave de ruedas H] "B

9]
\

Awl TARMINARET, EE1 ~15mmORB N TEZITETT,
Spitzahle No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Poingon UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Punzén Lécher, einfach und sauber!

- Un must! Permet de faire des trous de 1 ~ 15mm sans
6:1 ) effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
eecccccccccccccccccccccccccccccccccnns

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTRDZ EITERLTLIEE WL,

- - N - rr
O OHEEER Fh. WELERT 5. ;\\\\\\\\\m g;’ch‘;g‘
@y NORBEREN DB, M X \
g © pem AN
WH—RE. REHB D E LS, BEVKHOD TS | Bon
ARFSIE NN, Mt T — Y — 48 =, £ TER ‘ Correcto
<IEEW,
QNS BEROTOY 1 RERER BV E S ICT 2, /
RzeSZ|ICLUTHEDBUBNSHEITS, Wrong
@TPE X ZiEHDEEE - - - Falsch
Bz HHE THBRANBEEINBET TN .
BWHTLRE N, > Mauvais
LRL, BRAERT2ETHOBE L Mal
EADENMGLSBDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Si jamais il y a des piéces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a

ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.

Ihres Modelle_s. ) @Compruebe la conformidad de todas las piezas.
®Uberprifen Sie den Verpackungsinhalt. Si faltara alguna pieza, contacte con la tienda donde lo adquirio.

Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.
@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uiberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THIDEE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

Fv hclE, PRIMNES EXAVIIHEDNLZ A2 TWET, SRAZICIERTRNH D FTDOTHERL THSMHEIZTT
<EEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.

Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche
de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escala

real esquemas en el lado izquierdo de cada paso del montaje.

@ X DIESE / SCREWS @/ \EBFD T+ X / OTHER HARDWARE
Schrauben / VIS / TORNILLOS Andere Teile / AUTRES / OTROS ACCESORIOS

'z TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY

Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring

LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4

Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

NN «\\\\\\\\\\\\\\\\\\“- : b
S b o . .

FrvTER TPHZEZR 12mm

Cap Screw TP F/H Screw 1,

Inbusschraube SK Treibschraube 5x10mm X)L - RFY¥T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm B S X Metal Bushing - Ball Bearing : Pillow Ball
Tonillo allen Tornillo TP F/H F/H Screw Lager - Kugellager

Bague Métal - Roulements 2 billes Kugelschraube

SK Schraube
i Al : Rotule 5.8mm
; Casquillo Metalico - Rodamiento
gm JUNNNNN Vis F/H 3x12mm q Retula 5.8mm

Tornillo 3x12mm F/H 5mm
HSER £y hER L [ )mm
Flat Head (F/H) Screw Set Screw —‘L 3mm R @
SK Schraube Gewindestift ‘lr Q
Vis F/H Vis BTR 12 5
Tornillo F/H Prisionero mm 5.8mm
| m
SEAZE DR So funktioniert die Bauanleitung: ( S4BEEY Example )

How to read the instruction manual: Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel Ejemplo )

A: COBETHRIIT B EE £ Z DB, R : 1

B: SR Rn &%, ETE. EEE 1 70y M ARV 3> | Front Suspension

C: *v NADOBRIZ. /S—YRENSITF SN Vordere Aufhangung / Suspension avant / Suspension Delantero 5x 1omm X%
TWXY, Metal Bushing

D: SHENTIES <OV —IAERZ L THL 1084 E?Sfé Métal 5x10x4mm
i“'é'o N—7IERUTHIITzESD TL Casquillo Metalico 5x10x4mm
TC é W

A: Gives the name of the part being made and C/ * @ |:|
the serial number of steps for assembling. ) B

B: Small parts name, full-size diagram and :r;;:’
quantity used. Achsschenkelbolzen

C: Part number is on the parts included in the Vis & fusée
Kit. King Pin

D: There are many symbols used throughout
the instruction manual. Note the symbols |  — — ®» /7~ & NN | L J M 4
when completing assembly.

A: Die Nummer der Baustufe sowie das zu A: Numéro de la plage de montage et le nom de A: Indica el nimero del Paso y la Parte a ser
bauende Teil werden angegeben. la piece a assembler. montada.

B: Bezeichnung der Kleinteile, Diagramm in B: Nom des petites piéces, diagramme en taille  B: Nombre de piezas pequefias, diagrama en
Originalgroesse und verwendete Menge. réelle et quantité utilisée. tamaro real y cantidad utilizada.

C: Teilenummer steht auf den Teilen, die sich im C: Le numéro de piéce se trouve sur les pieces  C: El nimero de pieza se encuentra en las
Baukasten befinden. incluses dans le kit. piezas incluidas en el kit.

D: Die Bauanleitung enthaelt viele Symbole. D: De nombreux symboles sont utilisés dans le  D: Hay muchos simbolos utilizados en todo el
Bitte beachten Sie diese beim manuel d'instructions. Notez les symboles manual de instrucciones. Tenga en cuenta
Zusammenbauen. lors de I'achévement de I'assemblage. los simbolos al completar el ensamblaje.




HII THID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

SEAZEICEDhTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung
Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

<< IS -

)
S
S

EBRL THII T3,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencién.

ESOIRICHEIITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

JI 2283,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

EARU&LSICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

BIBEAR.

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

2mm OR%ZEHF 3 (H),

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous au @ indiqué.

Perfore agujeros con la medida indicada.

) B R B 34

AEITER,

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I’échelle.

Dibujo a tamaio real.

XAy VEIER3,

Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

Al
For Right.
Rechts
Drolte
Derecha

[CIzhv k93,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

2ty MEIZITS (B).

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

AIET 3K SICHIITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

R1ES,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

I,
For Left.
Links
Gauche
Izquierda

BEREERITEEY 5.

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.




7 7 %% / Differential / Gear Differential
Différentiel / Diferencial

1-S54004

IF412B

(7A¥ ~/VUVH)

(For front and rear)

(vorn & hinten)

(Pour l'avant et l'arriére) BRGO005
(Delantero y Trasero) 8x16x5mm

4x4mm

97011-128B
2.5x12.8mm

T
I

IF103

IF102

ORG06B
6mm

Ve
IF102

96775
4x10x0.15mm (&)

IF102

zOovhk/UvH
For front and rear
vorn & hinten

Pour l'avant et I'arriére
Delantero y Trasero

T 7% / Differential / Gear Differential
Différentiel / Diferencial

970

IF102

IF106

IF30-1

(ZAY ~/UVHA)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

11-128B

2.5x12.8mm

IF412B
(Zzayk/UYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et 'arriére)

BRG005 (Delantero y Trasero)

8x16x5mm

&

TIAAI

Oil for Differential Q
Differential-Oel

Huile de différentiel
Aceite diferenciales

1-833012
3x12mm

7Oy~ /UVH
For front and rear
vorn & hinten

Pour 'avant et I'arriére
Delantero y Trasero

1-S33012
3x12mm

4x4mm Y RER
Set Screw

Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

6mm OY >
O-ring
O-Ring
Joint thorique
Junta Térica

2.5x12.8mm
Shaft
Welle
Axe 2

AN

.5x12.8mm

Eje 2.5x12.8mm

8x 16 x5mm N7Y>s
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

4x10x0.15mm

PN

Shim
Unterlegscheibe
Rondelle de callage
Arandela

|

3x12mm ¥ EX

F/H Screw

SK Schraube

Vis F/H 3x12mm
Tornillo 3x12mm F/H

6mm 0>
O-ring
O-Ring
Joint thorique
Junta Térica

2.5x12.8mm
Shaft
Welle
Axe 2

DA

.5x12.8mm

Eje 2.5x12.8mm

I
8x16x5mm XF7Y vy
Ball Bearing
Kugellager
Roulements a billes
Rodamiento
(A}
7Y ~A
Front
Vorne No.SIL100000
Avant
Delanteros
UV
Rear
Hinten No.SIL4000
Arriére
Traseros




3 7 7 %% / Differential / Gear Differential
Différentiel / Diferencial

S o
9

[©) 1-S54004
@/4x4mm
@ 97011-128B
Q/ % B/Z.Sx12.8mm

IF103

IF104

(v —H)
(For center)
(Mitte)

(Pour le centre)
(Central)

BRGO005

8x16x5mm
IF102

ORG06B
6mm

Ve
IF102

96775
4x10x0.15mm (&)

IF102

Tv5—H
X1 For center
Mitte

Pour le centre
J Central

4 T 7% / Differential / Gear Differential
Différentiel / Diferencial

97011-128B
2.5x12.8mm

IF102

IF148B BRGO005

8x16x5mm

&

TIAAI
Oil for Differential Q
Differential-Oel

Huile de différentiel
Aceite diferenciales

IF104

(v —H)
(For center)
(Mitte)

(Pour le centre)
(Central)

1-833012
3x12mm

IF30-1
(¥4 —H) Y5 —H
gm :)enter) For center
Mitte
(ZOUE IeI centre) 1-S33012 Pour le centre
(Central) 3x12mm Central

4x4mm Y RER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

6mm OY >
O-ring
O-Ring
Joint thorique
Junta Térica

25x12.8mm ¥+ 7k
Shaft
Welle
Axe 2.5x12.8mm
Eje 2.5x12.8mm

8x 16 x5mm N7Y>s
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

4x10x0.15mm > A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

[AEZ¥7S:
Flat surface
abgeflachte Seite
Méplat
Superficie plana

3x12mm YIS EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

6mm OU>%
O-ring
O-Ring
Joint thorique
Junta Térica

25x12.8mm ¥+ 7 bk
Shaft
Welle
Axe 2.5x12.8mm
Eje 2.5x12.8mm

[ R 1
8x16x5mm X7 Yy
Ball Bearing
Kugellager
Roulements a billes
Rodamiento
,,,,,,,,,,,,, 1

Y5 —H
Center
Mitte No.SIL4000
Pour le centre
Central




£ 7/Ry 7 X / Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

IF284B

BRG005

8x16x5mm urT7

Rear Differential
Hintere Gear Differential
Différentiel Arriere

Diferencial Trasero

BRGO005
8x16x5mm

¥ 96772
B ETLT, Kyy OB
VY a1%HET S,
Adjust the backlash
with the shims.
Zahnflankenspiel mit Q
Distanzscheiben justieren
Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con
las arandelas.

X REBEN—YRE
Substitute parts number
Ersetzten Sie die Teile Nummern
Numéro de piece de remplacement
Numero de piezas de sustitucion

IF284B

IF284B

N

al

Q
% 1-S32608TP
2.6x8mm

IF284B
1-S32608TP
2.6x8mm
1-S34020TP
4x20mm
1-S34025TP
4x25mm

¥ ¥V 7Rw & X / Rear Gearbox / Hintere Getriebegehduse
Carter de différentiel arriere / Caja de transmision Trasera

4x10mm
IF218
1-S55004
5x4mm

1-S04015TP
4x15mm

1-S04010

1G103B

4x20mm TPHZEZ
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

4x25mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x25mm
Tornillo 4x25mm TP F/H

o - 2

26x8mmTPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

8x16x5mm 7YY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

13x 16 x0.5mm ¥/ (E Thick)

13x16x0.3mm ¥/ (& Thin)
Shim
Unterlegscheibe
Rondelle de callage
Arandela

5x4mm v hEZR
Set Screw  Gewindestift

4x10mm EX

Screw

LK Schraube
- Vis 4x10mm
! Tornillo 4x10mm
W -85 2
4 x 15mm TPEX

TP Screw

LK Treibschr

Torlo At emm b
ﬂm\\\\\\\\\\\\\\\\w fffffffffffffffffff 2

Ja1vhhy 7 L)
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue)
Vaso Salida Palier (L)

O Ton@Eicty bEREBAET 2.
Firmly tighten the set screw onto
the flat surface.
Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les
méplats.
Apriete los prisioneros firmemente
en las partes planas del eje.
7



7 > 4 ~— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
i ‘

IS111BK

1-S34015TP

g/‘ 4x15mm

1-S34015TP
4x15mm

70> hF¥Rwy I X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmision Delantera

4x20mm TPHSEX
TP F/H Screw

SK Treibschraube
\ Vis TP F/H 4x20mm

2\ Tornillo 4x20mm TP F/H
& e 2
(1

4 x20mm TPEX

BRGO005 BRGO005
8x16x5mm 8x16x5mm . IE .?C'%W "
J0vh~77 relbsenr
. . Vis TP 4x20mm
Front Differential Tornillo 4x20mm TP
Vorne Gear Differential
Différentiel Avant T 2
Diferencial Delantero
26x8mmTPH S ER
TP F/H Screw
SK Treibschraube

Vis TP F/H 2.6x8mm

Tornillo 2.6x8mm TP F/H
mm ,,,,,,,,,,,,,,,,,,,,,,,,,,, 4

% 96772

13x16mm SADY,
> HEEZT, Nvs Sxrexemm e arng
ZvYazRAET S, _— Kugellager
Adjust the backlash Roulements a billes
with the shims. Q v IF284B Rodamiento
Zahnflankenspiel mit Q
Distanzscheiben justieren 9
Ajuster l'entre-dents
avec les rondelles. Fsae LW\ J) 2
Ajuste la holgura con
las arandelas.
8 13x16x0.5mm ¥4 (& Thick)
al 13x16x0.3mm ¥4 (& Thin)
Shim
% ;-683826081—'3 Unterlegscheibe
.oxemm Rondelle de callage
IF2848 Arandela ¢
1-S32608TP
2.6x8mm
1-S34020TP
4x20mm(F/H) XA C—Y BE
Substitute parts number
Ersetzten Sie die Teile Nummern
Numéro de piece de remplacement
NUmero de piezas de sustitucion
IF113BK
1-S04020TP

4x20mm




70Oy hF¥Rwy I R /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmisiéon Delantera

IF218
1-S55004
© 5x4mm

5

NN S
c{ﬁ\[\@\ IF218
N

IF124B

IF124B

1-834020TP
4x20mm

1-S34020TP
4x20mm

4 > — / Chassis
Das Chassis / Chassis / Chasis

1-S34015TP
4x15mm

1-S34015TP
4x15mm

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm

Prisionero 5x4mm
- 1
4x20mm TPHSEX

TP F/H Screw

SK Treibschraube

Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

i :

EE G2 v A(N]
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue)
Vaso Salida Palier (L)

O Fon@Eicty EREBAET 2.

Firmly tighten the set screw onto
the flat surface.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Vissez les vis type BTR sur les
méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

4x15mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

s e >




1 1 Y& —FVRwv o X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

70602
®T—45—
Motor
Motor
Moteur
Motor

IF295

1-S14008H
4x8mm

e N
1-S34008H
4x8mm(F/H)
N\ J
1-S23010F
1-S03010 3x10mm
1-S03010TP 3x10mm
3x10mm(TP)

1-S33008TP
3x8mm(TP F/H)

1-S24010F
4x10mm

IF504B

IF504B

IF131

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

10

4x8mm RYIAYIZIER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x8mm YIAYVIIAEZR
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

: F/H hex tornillo

3x10mm 7ZVIfFFyyvTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

© [mm -

ax10mm 7T vIfFFry TER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

Emm--

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

i

3x8mm TPHZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

O zorzEs,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este aguijero.



=7 > % / Pinion Gear / Motorritzel

Pignons / Engranajes 4x4mm tvhER

Set Screw
Gewindestift

Vis BTR 4x4mm
Prisionero 4x4mm

O Foumicty hEzE
EEY %
Firmly tighten the set screws
onto the flat spots.
Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les

s N7
1-S24010F ( > ([ & ) ) méplats.
. B) 4x10mm \| = e = Apriete los prisioneros
D > f X
) ¢ N firmemente en las partes
planas del eje.

O E—HroTsmEE> T2k
DERZEET %o
Allow gap of one sheet of paper
and screw in the two screws.
Unter Einhalten des SpaltmaBes
eines Blattes Papier die beiden
PNGS1016 Schrauben hineindrehen.
16T Laisser I'espace d’'une feuille
de papier et serrez les 2 vis.
Permita el espacio de una hoja
de papel y atornille los dos
tornillos.

1-S23010F
3x10mm

PNGS1016
1-S54004
4x4mm

4x15mm TPHZEXR

1IS120 114mm TP F/H Screw

SK Treibschraube

Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

o e >

4x12mm HSEZ
F/H Screw
SK Schraube
Vis F/H 4x12mm
Tornillo 4x12mm F/H

D >

3x8mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

1 Y% —FVR v X /Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

1IS009 105mm

1-N4055N
4mm

dmm FAOVF Yk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

©f EE— 2

[ARdr e et

IF504BZELD 1417 %,

Install IF504B on the chassis
with adjusting the position
where under the motor.

Montieren Sie IF504B so unter
der Chassisplatte dass es
genau unter dem Motor ist.

Installer IF504B sur le chassis
en ajustant la position sous
le moteur.

Instale IF504B en el chasis
ajustando la posicion debajo
del motor.

XABN—YRE

% 1-S34012H |
1-S34015TP 4x12mm Substitute parts number
4x15mm o ° Ersetzten Sie die Teile Nummern
Numéro de piece de remplacement
_ ) Numero de piezas de sustitucion
0 10 20 30 40 50 60 70 80 90 100 110 120mm

11



Y ¥— [ Chassis

Das Chassis / Chassis / Chasis 3x10mm TPHSER
TP F/H Screw
/% SK Treibschraube
Vis TP F/H 3x10;
1-S03018TP s o

3x18mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm

1-S33010TP
3x10mm

') %> J{—ZF— / Rear Shock Stay / Hintere Dampferbriicke

Support amortisseurs arriere / Soporte amortiguadores trasero Axiomm E'Z

Screw

LK Schraube
92843B Vis 4x10mm

Tornillo 4x10mm

IR ===

3x12mm TPE'ZX

TP Screw
\ LK Treibschr
Q 1-S23010 Vis TP 3x12mm
\ 3x10mm Tornillo 3x12mm TP

i

3x10mm FvvyvSER
Cap Screw
Inbusschraube
Vis

Tornillo allen
0 1s:00 éﬂ L

3x10mm ‘
7.8mm  ER—IL
Flange Ball
Kugel m. Bund
Boule épaulée

92843B

1G103B

(A RToVA
Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Agujeros a utilizar.

1-S03012TP
3x12mm 1-S04010
4x10mm

12



1 6 AR > 3>/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

m »RONY—7 IF114B
Marked “R” 00
R links markiert — 1 - o

Marqué “R” NS
"R" marcado

I
I
1
I
I
I
I
1
AN

s N
£ - ESTEEA
Top Oben For adjusting the
> LDONY—7 Haut Parte superior ground clearance.
Marked “L” Zur Justierung der
L links markiert IF114B o Bodenfreiheit.
Marqué “L” BRG005 —E ; Réglage de la garde
"L" marcado 8x16x5mm au sol.
T smm Para ajustar la altura.
IF119 Bottom unten
IFW625B IF114B Bas Parte inferior
IF110 \ d
2.6x17mm  BRGO05
A\

8x16x5mm
\ﬂ (\\

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

4x12mm £y hEX
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

26x17mm ¥ 7k~
Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

8x16x5mm 7Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

3x46mm RV YUa1i—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

@ )9 7 i
"C, /} 3 o 1-854012 O 2|
9 ik 4x12mm
— ) 3 x8x5mm ho—
Collar
Gleitlager
Bague
IFW625B Casquillo
1-S55004 IFW6258 - @ |:| ,,,,,,,,,,,,,,,,,,,,, 2
5x4mm @ _

0 10mm

IF234B

97039-46
3x46mm

24

1 7 AR > 3>/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

IF244
1-S53003
3x3mm

!
\@\

4x10x6mm A b w/{—
Stopper
Stellring
Bague d’arrét
Prisionero

3x3mm tvhEX
Set Screw
Gewindestift
Vis BTR 3x3mm
m Prisionero 3x3mm

4x78mm 7IVIVv¥ Tk
Flange Shaft
Flanschwelle
Axe épaulé

Eje con pestana

13



AR > 3>/ Rear Suspension / Hintere Aufhangung

Suspension arriére / Suspension Trasera

BRI
.«

#917.5mm
approx. 17.5mm
ca. 17.5mm
environ 17.5mm
aprox. 17.5mm

0 10 20mm

> ©) [H

==
,
o3 (A)

5x38mm FI¥vZAROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

7.8mm R—JLTY R
Ball End
Kugelpfanne
Chape

Y X~ 3/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspensién Trasera

O

(@)
X
&

14

Roétula

D =vonzHEMERY,

The Side with groove is
reverse screw.

Die markierte Seite hat ein
Linksgewinde.

Le co6té avec le déport est
le pas inversé.

El lado con la muesca es
el lado con rosca inversa.

3x25mm RV YUa1i—tEY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

0 —

7.8mm VIR —)L
Ball
Kugel
Rotule 7.8mm
Roétula 7.8mm

[A) GV
Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.



2 70aY k%> )X—ZF— /Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

IG103B

1-S04010
4x10mm

=\

1-S03012TP
3x12mm
1-S04010

1-S03012TP  4x10mm
3x12mm

2 1 70y Y ARY Y 3>/ Front Suspension
Vordere Aufhangung / Suspension avant / Suspensién Delantera

1-524010 /% IF145
m 4x10mm

»-RON—7
Marked “R”
R links markiert
Marqué “R”
"R" derecha
IF221
IFW625B BRGO005
IF110 8x16x5mm
2.6x17mm

4x10mm

IFW625B
1-S55004 BRGO005

- <5
PP x16x5mm
5x4mm by //\J o /% 8x16x5
\ IF7
PR
@ IFW625B

-
-

»>LOY—Y /
Marked “L”
L links markiert

Marqué “L”
"L" izquierda

3x12mm TPEZX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ————————————————————— 2

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

4x10mm FvvIER
Cap Screw
Inbusschraube
Vis

Tornillo allen
[Emm - :

FYvIINhT—

Knuckle Collar

Lager

Bague épaulée de fusée
Casquillo

26x17mm ¥ 7k
Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

5x4mm v hEZR
Set Screw
Gewindestift
Vis BTR 5x4mm

Prisionero 5x4mm
- :
8x16x5mm NF7Y >y

Ball Bearing
Kugellager
Roulements & billes
Rodamiento

15



2 1 70>y b ARY 23> [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

IF233B

3x40mm 2V Ua—EYV
Screw Pin
Schraubachse
Vis
Tornillo Pasador

3x3mm v hEZR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

4x12mm v hEX
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

4x78mm T7IVIVv T K
Flange Shaft
Flanschwelle
Axe épaulé
Eje con pestana

p
> EEREA

£/ Top/Oben h U
For adjusting the Haut / Parte superior
ground clearance.
Zur Justierung der
Bodenfreiheit.
Réglage de la

garde au sol. T / Bottom / Unten 0 10mm
PAra ajustar la altura.  gag / Parte inferior

L ) Lsssduss)

97039-40B
3x40mm

24

22 70> kY ARV 37/ Front Suspension
Vordere Aufhangung / Suspension avant / Suspensién Delantera

IF123

#96mm
approx. 6mm
ca. 6mm

environ 6mm
aprox. 6mm

97039-40B
3x40mm
97039-25
3x25mm

16

4x10x6mm Ak w/{—
Stopper
Stellring
Bague d’arrét
Prisionero

6.8mm V/\fFR—)L
Ball
Kugel
Rotule 6.8mm

3x25mm RV Uai—kEYV
Screw Pin
Schraubachse
Vis
Tornillo Pasador

0 —

3x40mm RV YUa1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

6.8mm R—JLTY R
Ball End
Kugelpfanne
Chape
Roétula

O

5x24mm FIYvZArOYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

D z0535MERY,

The Side with groove is
reverse screw.

Die markierte Seite hat
ein Linksgewinde.

Le co6té avec le déportest
le pas inversé.

Lado con rosca inversa.



23 JX>JX— / Bumper / StoBstange
Pare-choc / Parachoques

1G002B

1-834020TP
4x20mm

1-S33010TP
3x10mm
1-S33010TP
3x10mm

4x35mm

4x35mm EX
Screw
RK Schraube
Vis 4x35mm
Tornillo 4x35mm

@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I

4x20mm TPHZEZXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

3x10mm TPHSEZR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

17




26 RFTF Y ] Steering
Lenkung / Direction / Direccion

IF35

1-W301010
3x10x1mm

1-S04010

1-W30101

0

3x10x1mm

| )
T ;
N 4N303aN s
IF128 3mm 1-N3033N \ Y,
IF128 3mm
@\ 6x10x3mm
1-N3033N IF128
3mm e e e e e - — -
IF128 A FD (BY:
| Long Short
1 Lang Kurz
! Longue Courte
: Largo Corto
' O RESDEREHLTES,
I

27 AFT7IUVY
Lenkung / Dir

1-S04010
4x10mm

AN

)

/ Steering
ection / Direccién

1-S04010TP
4x10mm(TP)

IF205BKB

SN

\/

1-S03010TP
3x10mm

1-834010
4x10mm (F/H)

Remove these screws and
retighten after installing IF205BKB.

Schrauben entfernen und nach Montage

von IF205BKB wieder festziehen.
Retirer ces vis et les revisser

aprés avoir installer IF205BKB.
Afloje estos tornillos y aprietelos

después de instalar IF205BKB.

(B0 (CE=)

Long Short
Lang Kurz
Longue Courte

1-S33010TP

g\! 3x10mm (F/H)
R\g)/
(@ E\

1-S34010
4x10mm (F/H)

18

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

i 2

3mm FAAYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

RFFIVITEY
Steering Pin
Lenkungsstift

Axe Direction
Hexagono direccion

Ol

2AFTFIVITNT—
Steering Collar
Lager

Entretoise

Casaquillo direccion

3x10x1mm v v —
Washer
Scheibe
Rondelle 3x10x1mm
Arandela 3x10x1mm

6x10x3mm X% )L
Metal Bushing
Lager
Bague Métal 6x10x3mm
Casquillo Metalico 6x10x3mm

Ol

58mm EOR—IL (8R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rotula 5.8mm (Plateado)

3x10mm TPEZX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 1

3x10mm TPHFEZR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,,,,,,, '1

TPER

TP Screw

LK Treibschr
Vis TP 4x10mm

YIEX

F/H Screw

SK Schraube
Vis F/H 4x10mm

: Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,,,,,,, 2



28 277Uy | Steering
Lenkung / Direction / Direccién

W0202B
=)

IF288

oo

C rgm
—_—

W0202B

IF288
97052 #924.5mm / approx. 24.5mm / ca. 24.5mm
# >~ environ 24.5mm / aprox. 24.5mm
&2 0
3 IF288
97052
N
1-N3033N (FraAv+wv k)

(
3mm (Nylon Nut)
(Kunststoffmutter)
(Ecrou nylon)

(

Tuerca Nylon)

% 1-S33016H
E/ 3x16mm

P> E X OEHEICER.
Note the types of screws !
Auf verschiedene
Schraubentypen achten !

% 1-S33016H

3x16mm Vérifier bien le type de vis
‘ a utiliser !
& Fijarse bien en los diferentes
1-N3024 /Gf tipos de tornillos !
3mm
[AELEY-Y:rr e DR O mur

The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le co6té avec le déport est le pas inversé.
Lado con rosca inversa.

Holes for mounting.

Diese Bohrungen verwenden.
Trous pour le montage.
Agujeros a utilizar.

( N\

3 x16mm

HYIEX

F/H Screw

SK Schraube

Vis F/H 3x16mm
Tornillo 3x16mm F/H

3mm FAAYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

F—=I\—hZF—
Tapered Collar
Scheibe, konisch
Rondelle incurvée
Arandela biselada

6.8mm R—JL
Ball
Kugel
Rotule
Rotula

6.8mm R—/LT> K (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)
Rétula (L)

s

4x40mm FYvZAROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

2 Y4 RA—NK /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

1-S03010TP
3x10mm

— ¢

3x10mm

\ 1-503010TP -
g/';«)x10mm ,,”/ A

Front / Vorne / Delantera

Avant / Delantera

<
o
=
>
@

QUL UM

@]

¥ ARBN—YRE
Substitute parts number
Ersetzten Sie die Teile Nummern
Numéro de piece de remplacement
NUmero de piezas de sustitucion

3x10mm TPEZ
TP Screw
LK Treibschr
Vis TP 3x10mm

O zoreEs,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

19



30 Ny FU—K L — /Battery Tray
Akkuwanne / Support Batterie / Bandeja de la bateria

1-533008TP 1-S33008TP
3x8mm(TP F/H) 3x8mm(TP F/H)
1-S03008TP
3x8mm
Ly
IF504B
IF503 |

1-S03008TP \Q
3x8mm §

(3 IF507B / IF508 _
RyFU—=oyyay N
Battery Cushion
Akkupolster
Mousse pour batterie
Cojin de bateria

82247

ZAE—=KRI¥ ~E—F—(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler

(l Variateur mécanique
Variador de velocidad
96441C
mET—7

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

NyTFU—=XKZv T
Battery Strap
Akkuspannriemen

Sangles de fixation batterie
Correa de la bateria

(3 IF5078 / IF508
NyFU—=Uvay
Battery Cushion

Akkupolster
Mousse pour batterie
Cojin de bateria

NN

20

3x8mm TPHZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,,,,,,, 3

3x8mm TPEZX
TP Screw
LK Treibschr
Vis TP 3x8mm

Oa-rzrvscET,
Pass cord through hooks.
Kabel durch die Bugel fadeln.
Passer le cable par les crochets.
Tire la cuerda a traves de los
ganchos.

@Ay rLTRYFU—RL—0

PENCBE 2o

Cut and apply inside battery tray.

In Streifen schneiden und
innerhalb der Akkuwanne
befestigen.

Couper et poser dans le
support batterie.

Corte y appliqué la bandeja
interior de la bateria.




31 Z I ARy U X / Radio Box
Empfangerbox / Boitier radio / Caja de radio

1-S03015TP

3x15mm
1-S03015TP
3x15mm

82280

AFT7IV YT =R
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

IF504B

IF504B

2Ry
Sponge
Schwamm
Mousse
Esponja

82135
REWH
Receiver
Empfanger
Récepteur
Receptor

32 Z Y ARy o X | Radio Box
Empféangerbox / Boitier radio / Caja de radio

FYTF
Antenna
Antenne
/ Antenne
Antena
1708B G
TOTFFINAT
Antenna Tube IF504B
Antennenrohr

Tube d’antenne
Tubo Antena

{ff////:;1-sosooe

92638

92638

3x15mm TPEZX
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂn\\\\\\\\\\\\\\\\\\\\\\\\\\\\w ——————————————————— 4

O x5 —%=8EHT 3,
Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

AE—=R3IykO—-7—(ESC) (CH2A)
Electronic Speed Controller (for CH2)
Mechanischer Fahrtenregler (fiir CH2)
Variateur mécanique (pour CH2)

Variador de velocidad (para CH2)

AT T Y2 TH—IK(CHIN)
Steering Servo (for CH1)
Lenkservo (fir CH1)

Servo de direction (pour CH1)
Servo de direccion (para CH1)

3x3mm v hEZR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x6mm TPEZR
TP Screw
RK Treibschr
Vis TP 3x6mm

Tornillo 3x6mm TP
R 1

X ARB/N—Y RE
Substitute parts number
Ersetzten Sie die Teile Nummern
Numéro de piece de remplacement
NUmero de piezas de sustitucion

21



3 > 4 ~— / Chassis
Das Chassis / Chassis / Chasis

1-S33010TP
3x10mm

1-S33012
3x12mm

1-N3033N

RIS

1-S33012
g\ 3x12mm
1-S33010TP

3x10mm

1-S34010
4x10mm

1-N3037F

3mm
(FZ2IFvh)
(Flanged Nut)
(Stoppmutter)
(Ecrou épaulé)
(Tuerca con collarin)

1-S34010
4x10mm

-

< Battery Tray >
< Akkuwanne >

<NyFU—kL—>

< Support Batterie >
< Bandeja de la bateria >

[——l

» D7 Z{#EF. / Use holes shown below. / Bitte die markierten Bohrungen verwenden. /
Utiliser les trous comme montrés ci-contre. / Utilice los agujeros demstrados abajo.

(M

®
3x12mm w6

3x12mm WD
o

&

3x12mm

v

< ZIARYIR >
< Radio Box >

< Empfangerbox >
< Boitier radio >

< Caja de radio >

3x10mm W0

3x10mm

4x10mm

h

4x10mm

4x10mm

4x10mm HIEZ
F/H Screw
SK Schraube
Vis F/H 4x10mm

3x12mm HSEZ
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

3mm 7SI FY
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

3mm FAAYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,,,,,,, 3

O zxr—ravio-5—a—K
ZIF504BIC# T,
Pass ESC cord through IF504B.
Kabel des Drehzahlstellers
durch IF504B durchfadeln.
Passer le cordon ESC ainsi.
Pase la cuerda del ESC a traves.

22



E—4% —/ Motor
Motor / Moteur / Motor

-

E—%—21— K/ Motor Cord /
Motorkabel / Cable moteur / Cables

*L >3/ Orange /
Orange / Orange / Naranja

7 )L—/ Blue/
Blau / Bleu / Azul

1
NN
QI\, S -\
N =
SN ‘/\ \
SN\ =
SN P
NS -‘«||\\g\;l’,‘\ =N
>533 ‘l\“iﬁ-‘ =N
pN AN
29 ~ﬁ—| |l
2 ]
SN
® A
rJ /\
"IN

ESC/E— 5 —DHABEICH>T
dA—RzZzD27%<,

Plug in the cords by referring to
the instruction manuals of the
ESC and motor.

Stecken Sie die Schniire durch
Bezugnahme auf die
Bedienungsanleitungen der
ESC und Motor.

Branchez les cordons en
se référant aux manuels
d'utilisation de I'ESC et
le moteur.

Enchufe los cables haciendo
referencia a los manuales
de instrucciones de la ESC
y el motor.

707K / Radio / RC-Anlage

Radio / Equipo de Radio
/% l
oTW12 12848 iﬁ\ | } |
Py e
LA43B |
LA43B |

#38mm / approx. 38mm

ca. 38mm / environ 38mm |
/ aprox. 38mm !
Q\ Q 0 10 20 30 40mm -
FAT Parallel
Parallel Paralléle Paralelo

l%;.j\‘\-‘i'

" =

%

AV

3x8mm EX

Screw
ﬂl||||||||||||||\

LK Schraube

Vis 3x8mm

Tornillo 3x8mm

3x50mm FYvZhOYR

Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

VWL

LI LU

!
1@
pan

3mm FAAYF Yk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

58mm AR—/LTVR
Ball End
Kugelpfanne
Chape
Rotula

58mm EOR—IL (8R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

(ALY P ES N

The side with the step is a
reverse screw.

Die markierte Seite hat
ein Linksgewinde.

Le coté avec le déport est
le pas inversé.

Lado con rosca inversa.

23



i kB 36

0 10 20 80 A0mm | m F Oy

Nylon Nut

Kunststoffmutter

Ecrou nylon

Tuerca Nylon
(3) g 4
; ovvy

O-ring
O-Ring

IG0OO1 ‘ Joint thorique
IG001-3GM @ o Junta Torica

36 %"~ )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

IGO0 T
1-N2630N\@

2.6mm ‘
b ¢
1G001
/@ 1G001-3GM @ ,,,,,,,,,,,,,,,,,, 4
1G001
1G001-2 ‘ ;
% I::> L 6.8mm R—ILIVR (S)
) ‘ Ball End (S)
Kugelpfanne (S)
1G001 Q S1mm Chape (S)
1G001 Rotula (S)
97009-52 I

1G001-1C

| S o
= ; e

Kolben
Piston

& Piston

%> JX— / Shock Absorber / StoBdampfer

Amortisseur / Amortiguador ¢
D460 ERB<CEVETANS,

Fill until shock oil nearly overflows.

Daempfer bis zum Rand befuellen.

Remplir jusqu'a la limite du
débordement.

Rellenar hasta el borde.

O LTt saxc3.

Then, gently move the piston up
and down to get rid of air bubbles.

Kolben auf und ab bewegen,
bis keine Luftblasen mehr zu
sehen sind.

Puis, actionner doucement
le piston vers le bas et vers
le haut afin d'éliminer les
bulles d'airs.

Mueva el piston hacia arriba y
hacia abajo para eliminar las
burbujas de aire.

@O caryETFT @EHIET
RABAAINELELET, ZDHE.
o< hE@ELHTHET,
Pull piston down, cover with @

& remove excess oil.
Then slowly screw on @
Kolbenstange nach unten ziehen,

&) —F 1)L (#350)
Shock Oil (#350)

Silikon-Oel (#350)

Huile silicone (#350)

Aceite amortiguadores (#350)

@ 1G001
1G001-5GM

® IGO0
IG001-1C ‘

7mm

EXNY Teil (@) montieren und Oel
Piston abwischen. Danach Teil @
';;DS'::;” langsam aufschrauben.
Pistén JAaY kA DRdd:=] Tirer le piston vers le bas
X2 For Front X2 For Rear comme indiqué, puis couvrer
Vorne Hinten avec les pieces (@).
Avant Arriére lwrda Al
Essuyer 'excés d'huile.
Traseros

Tire del piston hacia abajo,
coloque @ y elimine el aceite
sobrante. Ahora enrosque @
lentamente.

() 2L—RCEH < HBERT B0
Check if piston moves smoothly.
Kolben muss sich leichtgaengig

bewegen.

Vérifier que le pitson bouge
0 10 20mm librement.

Compruebe si el piston se

mueve suavemente.

.
1
1
1
1
I
I
1
1
1
1
I
I
1
1
1
| Delanteros
I
I
1
1
1
1
I
I
1
1
1
1
I
I
1

24



38 %'~ )X— | Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

1G001
1G001-1C

39 4> )%— | Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

1-N3037F
<70OYVhk> 3mm

< Front >
< Vorne >

< Avant > Q
< Delanteros > h \

70V KT YIN—
Front Shock
Vorderer Dampfer
Amortisseur avant
Amortiguadores Delanteros

1-S23020

9 3x20mm

1G006B

97039-25
3x25mm

<! >
< RJe:r> 1-N3037F
. 3mm
< Hinten >
< Arriere> 1-S23020

< Traseros>

UvE )~
Rear Shock
Hintere Dampfer
Amortisseur arriére
Amortiguadores Traseros

97039-25
3x25mm

6.8mm R—JL
Ball
Kugel
Rotule

D27V 27 %##EHTIGO0T-1C

AN,

Compress the spring and install
1G001-1C.

Driicken Sie die Feder zusammen
und schieben Sie IG001-1C auf.

Compresser le ressort pour
monter IG001-1C.

Comprima el muelle e instale
1G001-1C.

3x20mm FvvIER
Cap Screw
Inbusschraube
Vis
Tornillo allen

3mm 7SV INMFY L
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

58mm R—JLERY ~
Ball Pivot
Kugelpfosten
Rotule de pivot 5.8mm
Rotula

3x25mm RV YUa1i—tEY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

] — 4

O migr
Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Aguijeros a utilizar.

ALz,
Insert.
Einsetzen.
Insérer.
Insertar.

25



% A V&M —JL / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas
O sonlhyyF—STEER
ZzENWCLTHEL,
Clean the tire rims with thinner
beforehand.
Klebeflaechen der Reifen und
Felgen fettfrei machen!
Nettoyer la surface a coller du
pneu avec un papier abrasif.
Limpie cuidadosamente
los bordes.

O reFomasx. FREEE
Bz UDDMmL T RERIC
eREEELET,

Apply instant glue little by little
in the order.

Reifen mit Sekundenkleber auf
der Felge verkleben.

Appliquer de la colle cyanoacrylate
par petites gouttes successives.
Aplique unas gotas de cianocrilato
en el borde de la llanta tal y

como indica el dibujo.

IGT004

IGT004
IGH007BK

IRA—ILAK Y /X\—=F vk
Wheel Stopper Nut
Radmutter

Ecrou de roue

Hexagono rueda

41 54 &R —)L / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

<7AYhLk>
< Front>

< Vorne>

< Avant >

< Delanteros >

X ARB/N—Y RE
Substitute parts number
Ersetzten Sie die Teile Nummern
Numéro de piece de remplacement
NUmero de piezas de sustitucion

< Rear>

< Hinten >
< Arriere>
< Traseros>

N

X IFW472GM

26




RT« <>k /Body Mounts / Karrosseriestiitzen

Fixations de carrosserie / Soportes de carroceria 06x6mm TPEZ

TP Screw

LK Treibschr

Vis TP 2.6x6mm
Tornillo 2.6x6mm TP

<7AYhc> NN N R 4
< Front> L

< Vorne> 4x10mm E'X

< Avant > fﬁrgwh N

< Delanteros > Vis 451:)&;;

Tornillo 4x10mm

i 2

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm
Tornillo 4x15mm TP

ﬂm\\\\\\\\\\\\\\\\w fffffffffffffffffff 2

DRF+YYY OB EEEIC
% 1-S02608TP FOEBDFT,

1G104B

2.6x6mm BMEGAEE B EE W,
1G104B Height of body mounts depends
2 1-S04015TP on type of car. Refer to
1G104B 4x15mm Supplementary Instructions.

Die Lange der Karosseriehalter
hangt von der verwendeten
Karosserie ab, Beziehen Sie sich

auf Zusatzliche Anweisungen.
La hauteur du support de

carrosserie dépend de la voiture.

N — N N Faites référence aux Directives

X EFR AMG GT3 1 2018 ¥y YF+¥L>Yv— SRT Demon | 7971 R8 Supplémentaires.
Mercedes-AMG GT3 : 2018 Dodge Challenger SRT Demon : Audi R8 La altura de los soportes depende

#939.5mm | #921.5mm | #$932mm del tipo de coche. Refiérase a

approx. 39.5mm I approx. 21.5mm I approx. 32mm las Instrucciones Suplementarias.

ca. 39.5mm ' ca.21.5mm ' ca.32mm

environ 39.5mm : environ 21.5mm : environ 32mm ¥ RE/N—Y RE

aprox. 39.5mm ,  aprox. 21.5mm ,  aprox. 32mm Substitute parts number

Ersetzten Sie die Teile Nummern

————————————————————————————————————————————————————————————— Numéro de piece de remplacement
NUmero de piezas de sustitucion

< U¥>

< Rear>

< Hinten >
< Arriere>
< Traseros>

1G104B

% 1-S02608TP
2.6x6mm

1G104B
1-S04010
4x10mm

24

XIEFR AMG GT3 1 2018 ¥y ¥ Fv¥ LY +— SRT Demon | 777« R8

Mercedes-AMG GT3 : 2018 Dodge Challenger SRT Demon : Audi R8
#131.5mm | #929.5mm 1 #949mm
approx. 31.5mm I approx. 29.5mm I approx. 49mm
ca. 31.5mm ' ca.29.5mm ' ca. 49mm
environ 31.5mm : environ 29.5mm : environ 49mm
aprox. 31.5mm ,  aprox. 29.5mm | aprox. 49mm

27



4 RT « /Body Shell / Karrosserie
Carrosserie / Carroceria

0 97002

A

0 97002

T« EY

Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

psvesZ: \
V4 o

—

: U"\" ’\-\\ W\ e
\\@‘g\’a &"“‘\l N
{\l&‘\‘g;
' \ N
AN
il
\

==

D RFrEvi BoLSk

HIFTHEMOALIETT,

Slightly bend the body pins
as shown in the diagram
for easier removal.

Sicherungsklammern zum
besseren Greifen leicht biegen,
wie dargestellt.

Courber les clips de carrosserie
comme indiqué.

Doble ligeramente las presillas
de carroceria para facilitar la
instalacion.

ORFzEEVLFOEE

FODEBDZFT,

Body depends on the type of
car purchased.

Die Karosserie hangt vom
jeweiligen Fahrzeugtyp ab.

La carrosserie dépend du
modeéle de voiture acheté.

La carroceria depende del tipo
de coche que haya adquirido.

28



N—A& (70> N) I Toe Adjustment (Front) / Spurjustierung (vorn) /

Pincement (avant) / Ajuste de la convergencia (Delantera)

@7 1OYRDRESZEZT. N—ADRHENTEET,
Adjust the front toe either by making the tie rods longer or by making them shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la
longitud de los tirantes ajustables.

* v > /\—FA / Camber Adjustment /
2 Der Sturz / Carrossage / Ajuste del Camber
@7 v/\—Oy RORIZEZTHF v VI\—ADREENTEEXT,

Adjust the front / rear camber either by making the upper rods longer or by
making them shorter.

Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.

Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.

Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

ZyN—Oy R

Upper Rod
/] — b—a> Oberer Querlenker e . e
Toe - in Biellette supérieure FAT A TF v N=
Vorspur Superior Negative Camber
Pincement positif Negativer Sthz .
Positiva | Carrossage neganf
Camber Negativo
4AY R
Tie Rod k=77 K IRIF 4 THRv v \—
Spurstange Toe - out | _— Positive Camber
Biellette Nachspur Positiver Sturz
Tirante Pincement negatif Carrossage positif
Negativa Camber Positivo
@)
—A1
LoRE g LoRkE It LoRkE 7Oy k/0% S
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<TB | 277UVOBERIALE BB | 0—F UL UBmoREHS R<TD 7RV | A7) S TRIERS A FRRICE S,
Making longer. | 1E/IC 72 3 Shortening. | B < 53, Making longer. Front Stgenng beqomes milder.
laenger Steering becomes milder. kuerzer Enters corners more I:ﬁ;nger Xorne \évelcherdes E_lnlenk\llerhalten .
Allonger. weicheres Einlenkverhalten | Racourcir. | aggressively. onger. vant ntrée de virage plus agressive.
Maés largo. | Entrée de virage plus agressive.| Mas corto. | direkteres Einlenkverhalten Mas largo. Delanteros | Conduccion mas suave.
Conduccion mas suave. Train avant plus neutre. RIF4T 00— JEd A—F UV IR T IAI T DRIRDP <R D,
Entrada en curva mas agresiva. Positive Camber Rear Rear tire grip becomes worse when entering corners.
k—a1> k=77~ Positiver Sturz Hinten weniger Grip in Kurven
Toe -in Toe - out - " L'accroche des pneus arriére en entrée de virage
Vorspur Nachspur Carrossage plc?smf Arriere est moins efficace.
; ) Camber Positivo | Traseros | peor agarre de las ruedas en la entrada en curva.
Pincement Pincement
positif négatif HF<TB Zayvhk |3—FYYINBORIGHAEL 55,
Convergencia Convergencia Shortening. Front Enters corners more aggressively.
Positiva Negativa kuerzer Vorne direkteres Einlenkverhalten
Raccourecir. Avant Train avant plus neutre.
Més corto. Delanteros | Entrada en curva mas agresiva.
POy RORSIE EERALIKTZZ &, NN N N — R
Ensure that the length of both the left and right tie rods is the same. o 7{74‘—\7‘//\— Uy :'._7_ Y y?*ﬂ'ﬁm“ Y '\77'( '\775\?/\? le<< BB,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negat!ve Camber Bear G|vgs rear ?lrgs more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque coté. Negativer Sturz Hinten weniger Grip in Kurven . )
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriere ont plus d'accroche en entrée de virage.
Camber Negativo Traseros | Mayor agarre de las ruedas traseras al entrar en curva.

pPryi—Ov RORESEH. EAERLIKT B &,
Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 75 / Ride Height /
Bodenfreiheit / Garde au sol / Ajuste de la altura

@ TRT7—LDEY NEXDHEARTERDREN TEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.
Réglage de la garde au sol avant et arriére
Ajuste de la altura delantera y trasera.

RELYF (2mm)
Hex Wrench (2mm)

Sechskantschlissel (2mm)
Clé Hexagonale (2mm)

Llave Allen (2mm)

Yy hERZE LD S,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.

Apretando el prisionero.

HanTh 3,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

Y NERZEDZHD, Han L B,
Unscrewing the set screw. Ride height becomes higher.
Gewindestift geg. Uhrzeigersinn | Mehr Bodenfreiheit.

En dévissant la BTR.
Aflojando el prisionero.

La garde au sol monte.
Mayor altura.

Pory—EERRICHE, BiBEFLT, RITH>< DES LIE,

EAORERIRABICHEIC O LS ICHET DI &

Place the chassis on a level surface and lift the front of the model.
When setting down the model again, check if both front wheels touch
down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf

E_% ) vy hER achten, dass die Raeder gleichzeitig auf der Platte aufsetzen, ggf.
Ride Helghtl Set Screw Einstellung korrigieren.

Bodenfreiheit Gewindestift Placer le chassis sur une surface plane, puis vérifier en levant le
Garde au sol Vis BTR chassis par le millieu que les roues droite et gauche décollent du
Altura Prisionero sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera.
Compruebe si las dos ruedas delanteras tocan el suelo al mismo
tiempo al bajar el modelo

29



AYEFA Y= (ATY 3 V) ZERT BIESR / In case of using Stabilizers (optional parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

5.8mm R—JL
@ OV hE  IFWI04B 7OV RRIESAH—t v Ball
For Front IFW104B Front Stabilizer Set ngj'e
Vorne IFW104B Stabilisator, vorn Rotula
Avant IFW104B Barre anti-roulis avant (KIT) @ ————————————————————————————— 2
Delanteros IFW104B Barra Estabilizadora Delantera
58mm R—JLT> K (S)
Ball End (S)
> (A) BAD /A=Y AIFWI04BIC £ Y R ENTNET, Shaoptee )
Use optional parts No.IFW104B. e N Rétula (S)

IFW104B ist nicht serienmaeflig im Lieferumfang enthalten.

Utiliser I'option réf. IFW104B. Q_. ,,,,,,,,,,,,,,,,,,,,,, 4
Utilice la Pieza Opcional No.IFW104B. ) =
P

25 ER—IL (§R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
.4 © Rotule de B.A.R. (Argent)

Rotula (Plateada)

WL Qg :

<5 3x10mm
@ 3x10mm v h~hER
Set Screw

Gewindestift
\ = Vis BTR 3x10mm
Prisionero 3x10mm

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

—————————————————————— 2

% 1-S13012H/%

3x12mm

N

3x3mm v hER
Set Screw
Gewindestift

1-§53003 Vis BTR 3x3mm
\ Og I o B

3x4mm Y ~ER

) PR B — Set Screw
1-8§53003 ’ & Gewindestift
3x3mm | em - J Vis BTR 3x4mm

Prisionero 3x4mm

26x8mm TPHIEZX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

[ Tornillo 2.6x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,,,,,,, 8

1-S32608TP
2.6x8mm

§ ' %/1-353004
»mosLaRLy. [T & \
Use it as indicated. @ IF284B \\ \ 3x4mm

Montieren, wie dargestellt. \ %/
Assembler comme indiqué. 1-S32608TP
Instalar tal y como se muestra. 2.6x8mm /%@ e

1-S53004
3x4mm 1-S32608TP
2.6x8mm

XA/ C— Y RE
Substitute parts number
Ersetzten Sie die Teile Nummern
Numeéro de piece de remplacement
Numero de piezas de sustitucion

30



@A IF117 UV¥2ZESAHF—t v ~
For Rear IF117 Rear Stabilizer Set
Hinten IF117 Stabilisator, hinten
Arriere IF117 Barre anti-roulis arriere (KIT)
Traseros IF117 Barra Estabilizadora Trasera p <
B LD/ — Y BIFI17IcE Y R ESHTUWET, 5
Use optional parts No.IF117. ‘@2
IF117 ist nicht serienmaeflig im Lieferumfang enthalten. /3
Utiliser I'option réf. IF117.
Utilice la Pieza Opcional No.IF117. P @
=%
W ? 1-853010
@ 3x10mm
N J

=
éQ?Ef}/{,(iéfgi\:',/N

C
(e}

c

% 1-S13012H e~
3x12mm o ///“C//@pr
> ook

R S

\ 9k

YR Q

/ 1-S53003

1-S53003
3x3mm

1-S32608TP
2.6x8mm

1-S53004
3x4mm

¢

P-EOALTERLES,
Use it as indicated.
Montieren, wie dargestellt.

A IF284B

Assembler comme indiqué. 1-832608TP
Instalar tal y como se muestra. 2.6x8mm /% e
1-S53004 9
3x4mm 1-S32608TP
2.6x8mm

&

5.8mm R—JL
Ball
Kugel
Rotule

5.8mm R—JLI> K (S)
Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

25 ER—IL (8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Rotula (Negra)

3x10mm v hkEX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ﬂI||||\||||||||||I||||||| ********************** 2

3x3mm tvhEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y RER
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TPHIEZR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

[ Tornillo 2.6x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,,,,,,, 8

*RE /N~ BE
Substitute parts number
Ersetzten Sie die Teile Nummern
Numeéro de piece de remplacement
Numero de piezas de sustitucion

31



1osApeas 93dS 30VY IA 21D ONYIANI

P EIETE LY / NOILYHOJHOO OHSOAM #7202 wbuAdod @

<elosel| >
< a1alIy >
<UdjuIH >
< Jjeay >

<4An>

< SoJeSeI]
salopenBijowy >
< 2Igll1e INassILoWy >

< Yooyg Jeey >
<=MAEAN>

NODZLYMAI%

< Joydweq asWIH > -

(H/A)wwg 1xe (H/4 dDwwoLxe INDZLYMAI3%
210ees-t d10L0gES-1
(H/H)wwg L xy
HZLO0PES- 3% f\“wﬂmmxm () wwo i xp
asge4l (H/4 dL) OLoves-1
(H/4 dL) WWG | X}
(H/4)wwo kxy Wwo LXg dlstoves-L J € (H/4 d1) <soJajue|a( selopenbiowy >
oloves-+ d1040€€es-+ | m\ego?m
N ! 00191 < JueAB Jnassiuowy >
N (/4 dL)wigxe i dloloees-t (H/4dL)
(dLwwolxg d1800€€S-+ . uiioexy < oiduiBd SoiopIon >
. d102oves-1 < MO0ys judig >

d1010€0s-+

(H/4 dD)wwgxy
d1SLovES-}

0
R || P

D o

PR |, P\ | pp——

U
)
o
Sam
0
0
)

by
1\

)
@

S

|

\
\

]

-—=

<elajeq e| ap elepueq >
< ausleq ap poddng >
<auuemnypy >
<Ael] Aepeg >
< =IAN—NLAN>

<olpeJ ap efen >
<olpel Janiog >
<xog DY >

< xog olpey >
YL AN >

NEEOEN-| —&

) i <(2) ueny >

G \\y_\"“m < (g) sulop >

saLHESI N < () oy >
I:

< =MAgENAOL>

70019l

(H/4 d1)
wwgxy
d1SLoves-L __

< (g) esoueleq >

<@N<dc >

< (1) esolURlRQ >
<(1) weay >
< (1) auiop >
< (1) woig>
<(H)N<gc> |

< [enuad efe) >
< [BJ)UBD [91UBIYIP Bp JBMED >
< asneyabagalen alepiw aig >

< X0Queay) Jajua) >
SYGAMAF—£T >

MdL00HDI

< JIOJO >
< INdJoN >
< IOJON >
< JIOJON >

d

331v103 ANA

ONNNHOJIFZSNOISO1dX3
M3IA d3d01dX3 F#HEL @

‘opeJedas Jod uspuan as ou sezaid seunbly
"|IleJop Nie senpuaA sed Juos au $9091d SBUIBHY) | UOHUBRY
‘jUdIpERYIS UjeZUIe JYOIU pUIS Bje | 8BIUIT
jsued aseds se p|os jou aJe sped awos jey} 910N
CERVLURYRGREANEY S&0>

°BR O BRLA—N TN LN DL A —) R — K

32



5 #%E] / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>~ / Front/ Vorne

1G103B

1-N3037F
Avant / Delantera ({ 3mm
1-S04010
1G006B i
<7avhk(1)> IF21 4x10mm o<
< Front (1) > 1-523020 L o )
IF145 3x20mm(Cap) R -z 1-S34020TP
< Vorne (1) > T L@ IF218 4x20mm(TP F/H)
< Avant (1) > é@;ﬁm” e - B 1-S55004
< Delantera (1) > e - ! BRGO005 Sxmm _ - o
<7AYKTT > _--7 =Y ] IF284B  8x16x5mm i N
< Front Differential > (2 - ® IF124B
< V<‘3rr’1e Ggar Differential > 1-S03012TP |
) < Différentiel Avant > 3x12mm(TP) ! IF218 __|F244
(32 ' < Diferencial Delantero > 97039-40B Q ; 1-S53003
97039-25 X 96772 3x40mr£1 Pt 3x3mm
3x25mm 1-834020TP  13x1 6% -~ (B . T 1-S34020TP
4x20mm(TP F/H) 1 IF2447 1 4x20mm(TP F/H)
IF284B i
1-S32608TP [
2.6x8mm(TP F/H) BRGO005 !
IF21  8x16x5mm I
1

IF244 e
T 1-S04010
-1 _--" - 4x1
! 1-854012 - ® : x10mm
| IF233B E/ 4xiamm __ <~ B 1-503010TP
I - 1-S04010TP | @l' 3x10mm(TP)
IF113BK ! 4x10mm(TP) _! !
1-504020TP | s
4x20mm(TP) Lo-R
IF244
DN 97039-25
7 3x25mm \?, -
¥ o
1G104B

97039-405% -

Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!.

Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

r
1
% 1-S33016H : 1-824010
IF7 5 3x16mm bs 4x10mm(Cap)
é , 97039-25 N e e m e oo o
; 3x25mm > ’
1 / KWO2OZB - .
BRGOO5 &) e o= 145 . ]
N\ Q 8x16x5mm . L7 1284B |
Py e IF221 & 1Nso24 o LA43B =
g’l 3.~ 1-524010 ’
- . \ ,
IG104B P B 4x10mm ! it . LA43B
- (Cap) \g L’ . oTW12
BRGO005 ‘" |F128 gﬁ 10848
1-504015TP % 1-502608TP 8x16x5mm i .
) 7 1-W301010 --
4x15mm 2.6x6mm . -
160025 IF110 / IFW625B 2" axioximm .
2.6x17 |
XM Ewe2sB 7 N N
7 I i \ T
IFW6258 e ! . B
Axgomm 1-555004 ’ | ; & 1-N3033N
5x4mm C
<" IFss i 3mm
4 1
4 . IF128
7 : |
/7 ! !
- 97052/1F288 1 INSOSSN
1 1 3mm
it 1-N3033N 1 ! :
4 3mm I
e e ! IFas [ IF128
4 N | 1
1G003 ! Qo VB &';'\6:) ! 1-W301010
1> T
\ NS s 3x10x1Tmm @7‘?
! IF288 \ 2> %g\ e
' g 1-N3033N
| /1F %@\ gmm i
97052 / IF288 25 &
: ~ W0202B IF130BK : | \F128
1G002B ! A ! !
: ©—wo141vB !
) P 1-833016H—E &— o028 S—
1-833010TP . 3x16mm(F/H) . 1-N3033N |
3x10mm(TP F/H % | < 3mm
( ) | . 97052 / IF288—%
1 <70rv '\ (2) > | 8
R ST NRYIGERYET ! Front (2) >
M —EB/C—VEREE L TWRW— YRS D £, | < .
Z0HE, RE/N—YRBENTBAINTVET, X < Vorne (2) > x ; -?2301 6||-‘-|/H IF288
| x16mm(F/H)
1
I
I
I

< Avant (2) >
< Delantera (2) >

N

97052 / IF288 %

33



Ny 7 —k L — /Battery Tray / Akkuwanne
Support de batterie / Bandeja de la bateria

1-S33008TP
3x8mm(TP F/H)

IF506
)

Ll :

1

1

1

1

1

i

1-S03008TP X

3x8mm !

% 3x8mm

1-S03008TP

IF504B

53

N\
@ 96441C

1-S33008TP
3x8mm(TP F/H)

IF503

=7 I ~Z—" IF5078/IF508 aﬁom/ IF508
N
\\
IF5078 / IFSOST—E

IF507B / IF508

Z VAR Y ¥ X / Radio Box / Empfangerbox

Boitier radio / Caja de radio
itie i ja de radi %9%38

% 1-S03006

=

¥ —HB/ C—VERFEE L TWRW =Y B D E T,
z0HE. RBE/N—YRENBASTNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

3x6mm
?— 1-S03008
1708B 1 3x8mm
I
1-S03015TP '
3x15mm @
AN\ 82276
1-S53003
3x3mm

82280

34




Y5 —FRw o X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

1-S23010F
3x10mm

PNGS1016
1-S54004
1-S03010  4x4mm
3x10mm
1-S03010TP
3x10mm(TP) X

1-S33008TP

3x8mm(TP F/H)

1
|
! D
PNGS1016 | 1'31%401°F
16T : <, xX10mm
IF504B |
1
1

1S120

15009 < Center Differential >

< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

E—% — / Motor / Motor
Moteur / Motor

1-S14008H
4x8mm

1-S34008H
4x8mm(F/H)




)47 / Rear / Hinten
Arriere / Trasera

CO\ 97002
— g

—1G104B

1-S04010
/ 4x10mm

IF114B

97039-25 1G103B
3x25mm

) AN % 1-S02608TP
_ gl 2.6x6mm
1-S23020

B
N

&8} %,

IF218
1-S55004

\/ |
- I 4x25mm(TP F/H)
© |

1 N\,
I =
[ 1-N3037F —)~~ S (0| - IG006B  3y00mm(Cap)
i 1-503018TP  1-804010 g, /,/'%ﬁ,{% } 1-504010
i 3x18mm(TP)  4x10mm -7 @ L) 4x10mm
1
! | 1-S23010
| i 3x10mm(Cap)
1
! | 1-S03012TP
\ ! 3x12mm(TP)
! | IF244
: X 1-$32608TP
: ! 1-S34020TP 2.6x8mm(TP F/H)
i X 4x20mm(TP F/H) -
! 1G1038 | ¢ A0~ IF1248
II ! - -
i )" L‘%\ g
1 S -
IF502 : _ &)~ _--1 1-834025TP
! -
1
1
1

IF284B IF244

% 96772

— 13x16mm
8x16x5mm <UYsE7 >

IF284B < Rear Differential >
< Hintere Gear Differential >
< Différentiel Arriere >
< Diferencial Trasero >

1-S04015TP  IF244

7
1
1
1
1
1
:
1
1

4x15mm(TP) : 92843B
1
1
1
1
1
1
1
|
1
! IF144
1
| IF55
1
! -
1 _f -1
1 _- |
! 1
1 o
1 - -
1
1
1
! BRG005 +D—97039-25
| 8x16x5mm N = 3x25mm
|
1
i 1-854012 IF114B IF114B
! 4x12mm ' _
i IF234B \3 D
: B G) e T H*IFW62SB/IF110
i | S T -7 T 2.6x17mm
1 - 1
1 Nk
Lo D—97039-25 @ IFW625B
3x25mm @\
BRGO005 K
8x16x5mm
97039-46 IFW625B
1-855004
X — 8B/ — YRR L TWRL Y AB D £ T, Sxd6mm Sxdmm

Z0HE, RBN—YREIEZASNTVET,

Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!.

Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

36




77 £ [ Differential / Gear Differe
Différentiel / Diferencial

<78YN/UVTT >
< Front / Rear Differential >
< Vorne / Hintere Gear Differential >

ntial

1-S54004
4x4mm

g

-

97011-128B
2.5x12.8mm

N
IF412B 74
96775 BRGO005
BRGO05 A 4x10x0.15mm IF102 8x16xSmm
8x16x5
xasxemm 96775 %
4x10x0.15mm @
IF102 IF106 (&5
IF103 97001B
96775 IF412B
4x10x0.15mm IF102
IF102
96775
4x10x0.15mm
<ErY—7T > 97011-1288
< Center Differential > 2 5x12.8mm
1.554004 < Mitte Gear Differential >
Ax4mm < Différentiel Centre > =
< Diferencial central > ad
97011-128B AR 1-833012
‘ 2.5x12.8mm S 3x12mm(F/H)
IF104 IF102
96775
BRGO005 4x10x0.15mm IF102 Sﬁ%og;m
8x16x5mm X10x
96775
A 4x10x0.15mm .
) IF102 a
96775
AN
4x10x0.15mm & k100
IF102 S, IF104
96775

97011-128B

< Différentiel Avant / Arriere > 2.5x12.8mm

< Diferencial Delantero / Trasero >

1-833012
3x12mm(F/H)

4x10x0.15mm

Amortisseur / Amortiguador

%"~ JX— / Shock Absorber / StoBdampfer

<70V KTVIN—>

< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

<YV IR—>

< Rear Shock >

< Hintere Déampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

1G001 —

— 1G001-1C

— 1G001-4

|
I
g | 22
—1G001-1C
|
I
L

—1G001-1C

|
(D)
@ 1G001-5GM —

~ |
~ |

|
D
l
&———26mm
| 1-N2630N
@— 1G001-2 ——
| — 1G001
97009-52 —

*1G00T1-3GM,IGO01-5GMIENO.IGO01
GTH v /I\—tv hTEBALLEGSE.
BIFVILIN=ERDET,

If using No.IGO01 GT Shock Set,
1G001-3GM and IG001-5GM are silver.

Bei Verwendung von dem GT StoBdampfer
Set (Nr. IG-01) sind Teil IG001-3GM und
Teil IGO01-5GM silber.

Si vous utilisez les amortisseurs #/G001,
1G001-3GM et IGO01-5GM sont grises.

Si utiliza el amortiguador No.IG001 GT,
1G001-3GM y IG001-5GM son plateados.

|
|
@ IG001-3GM —

@D

1G001-3GM —

37



ARFIN—"J SPARE PARTS

SRR IN—=Y % SRR =Y

\[o} Part Names \[o} Part Names
V—I)LRRF 1> (8x16x5) 2N Ny FU—27v3Y (t=5.0/VE)

BRGO0S | ghjgid Bearing (8x16x5) 2pcs IF507B Battery Cushion (t=5.0/VE)

IF7 FTYIINT—LHhZ—(4AN) IF508 Ny FU—27v o3y (t=2.0/VE)
Knuckle Arm Collar (4pcs) Battery Cushion (t=2.0/VE)
RS A4 ITRXR)LF (13T) OUyvrtvhk

IF21 | Brive Bevel Gear (13T) IFW140-05| 5_fing Set

IF30-1 TI20—ZINyEFY (BA// VT ARZRK) «[IFWa72G6M RA—=ILFY N (HY XS AN/ EZL—2 3 V)
] Differential Case Packing (5pcs/Non asbestos) : Wheel Nut (Gunmetal/4pcs/for Serration)

2TFTFIVTEY A —JLINT (A AZ U YT /2N)

IF35 Steering Pin IFW625B | Wheel Hub (Gunmetal/2pcs)

IF54 6.8mm*/\fEAR—JL (2A) 1G001 GTHvI\—tv b+
6.8mm Taper Ball (2pcs) GT Shock Set

Fs5 | Z-8mmY/UAR—IL (2A) 1G001-1C | 27 /=T 5=V (4> 7 7 — /GT/DBX)
7.8mm Taper Ball (2pcs) B Shock Plastic Parts (for Inferno GT/DBX)
FIRNLEY ~ TYI—ER LY (4N)

IF102 | pifferential Bevel Set IG001-2 | Shock Piston (4pcs)

TIT—2X ATV TFIv RI— (A AT VYT /2N)

IF103 | Differential Case 1G001-3GM Spring Adjuster (Gunmetal/2pcs)

B AN GYI=F vy P (HYAY/2N)
IF104 | Center Differential Shaft IG001-5GM | ghock Cap (Gunmetal/2pcs)
@ 38RNJLFE (43T) INYIR—= (> T 7—/GT)
IF106 | 38 Bevel Gear 43T IG002B | Bymper (INFERNO GT)
Pp2.6x17EY L&V~
IF110 $2.6x17 Pin IG003 | (rethane Bumper
IF113BK YA7L—hEYyN(TZvD) IGO06B 5.8mmmR—JLERY k (4A/H=12.3mm/IGO06)
Suspension Plate Set (Black) 5.8mm Ball Pivot (4pcs/H=12.3mm/IG006)
IF114B UYNTHxvUT 1G103B YYIN—RFT—EYy (A>T 7—/GT/GT102B)
Rear Hub Carrier Shock Stay Set (Inferno GT/GT102B)

F119 | ZVRA—IL> v Tk 1G1oag | N7 ANV ey k(12T 7—/CGT/GT106B)
Rear Wheel Shaft Body Mount Set (INFERNO GT/GT106B)

IF123 7yIN—YRXT7—Ltvh IGB1120R 2020 X)LEFRAMG GT3 7L —> 3 viRkT «
Upper Sus. Arm Set 2020 Mercedes-AMG GT3 Decoration Body
HARILE — A =)L (BERRR—=2 /T Zv T [2N)

IF1248 Suspension Holder IGH007BK Wheel (5-Spoke/Black/2pcs)

IF125 AZN—=PIIRA>Y 77 M(TOVN) IGT004 AV AYVF—RARYI (AT 7—/GT2/2\)
Universal Swing Shaft (Front) Tire & Inner Sponge (Inferno GT/2pcs)

IF128 HP—Rter/N\—tvhk 1S009 Y5 —> v 78005L /A>T 7—/ST)
Servo Saver Set Center Shaft (105L / INFERNO ST)

IF130BK AFT7ITTL—N(TZv7Y) 1S111BK N—=RXA >y v>— (T v /NEO ST 3.0)
Steering Plate (Black) Hard Main Chassis (Black/NEO ST 3.0)

IF131 TV —FTIIIVE 1S120 24w 7K (L=119/ 1A /NEO ST 3.0)
Center Differential Mount Swing Shaft (L=119/ 1pc / NEO ST 3.0)
AAVT v T~ MR—JLZY R 58¢ (12A)

IF144 Swing Shaft LA43B | 5.8mm Ball End (12pcs)

ZJOYRNTFvUTF ayoU vy (P/AL YY) 15N

IF145 | Front Hub Carrier ORGO6B | sjjicone O-ring (P6/Orange) 15pcs
Z)X—F17(467) 7IvANOY K (M)

IF1488 Spur Gear (46T) oTwi2 Adjustable Rod (M)
JAYKTZYIR—TFL—K(TZvD) Z2F—)LE=A>F+ (16T/1.0M/¢5.0)
IF205BKB| Front Upper Plate (Black) PNGS1016| gtge| Pinion Gear (16T/1.0M/$5.0)

IF218 IaA Y Nhy 7 (4mm/L=17/2A\/FM185) WO0141VB M3x6 7—/\—T v ¥ v —(7)L—/10A)
Joint Cup (4mm/L=17/2pcs/FM185) M3x6 Tapered Washer (Blue/10pcs)
+v 7 I)L7—L (LR/IFEB) 6.8¢ AF—JLIR—JL (10A)

IF221 | Knuckle Arm (L,R/IF6B) W0202B | 53¢ Steel Ball (10pcs)

IF2sap | 2B~ FAZ 5 27— L (INFERNO NEO) 10gap | EAR—IL(58¢)
Front Lower Suspension Arm (INFERNO NEO) Pillow Ball (5.80)

IF234B U a7 % X7 —L (INFERNO NEO) 1708B NZ—=TFVTFEXv Y TIYF(4AN)
Rear Lower Suspension Arm (INFERNO NEO) Color Antenna (Black/4pcs)

IF244 77V IEY (4x78mm/2 ) 70602 KYOSHO SPEED HOUSE TORX8+ 7% ¥ L ZE—% — kv2300

Flange Pin (4x78mm/2pcs) KYOSHO SPEED HOUSE TORX8+ MOTOR kv2300
IF284B NIV A~y REw bk (JA\—K/NEO/NEO ST/ST-RR Evo) 82135 Syncro KR-331 {58 (B &)
Bulk Head Set (Hard/NEO/NEO ST/ST-RR Evo) Syncro KR-331 Receiver
IF285B P4 RA—K (NEO 2.0/GT2) 82047 KYOSHO SPEED HOUSE BRAINZ 8 ESC
Side Guard (NEO 2.0/GT2) KYOSHO SPEED HOUSE BRAINZ 8 ESC
Fogg |\ R7YA=FIr 2Oy K (RF—IL/7OYK/2A) go0a7.01 | =B7 27 (S-7327)
Hard Upper Adjust Rod (Steel/Front/2pcs) - 2-Way Connector (S-Plug)
IF287 N—=RZy =TIy Z2bOY K (XAF=IL/UT/2N) 82976 H—Rk—> (2A)
Hard Upper Adjust Rod (Steel/Rear/2pcs) Servo Horn Set (2pcs)

IF288 Y140y Ry b (RF—IL/4x40mm) 82280 H—RKS5071-09MW
Tie Rod Set (Steel/4x40mm) SERVO KS5071-09MW

IF295 E—%—<7 >k (INFERNO NEO 3.0 VE) 92638 AFyZ7EY (10A)

Motor Mount (INFERNO NEO 3.0 VE) Snap Pin (10pcs)

T7Vv 7k (2A/MP9) 7.8mmEEfFR—)L (4N)
IF412B | Biff. Shaft (2pcs/MP9) 92843B | 7'8mm Flanged Ball (4pcs)

NLoOy Rtwv k (VE) 2R I F7—7 (1x100x150)

IF502 | Torque Rod Set (VE) 96441C | 5ponge Tape (1x100x150)

IF503 Ny FU—KL—tv K (VE) 96772 13x16x0.15mm=/x SUS (10A)
Battery Tray Set (VE) 13x16x0.15mm Shim SUS
A ARy I v~ (VE) 4x10x0.15mm> L (TOA)

IF504B Radio Box Set (VE) 96775 | 4x10x0.15mm Shim (10pcs)

IF506 Ny FU—ZX~Zy Ty~ (VE) 97001B NNV ¥ 7 b~ (4x27mm/6 A /BS107)

Battery Strap Set (VE) Bevel Shaft (4x27mm/6pcs/BS107)

38




ARFIN—"J SPARE PARTS

R | K=Y % & K=Y %
[\[o} Part Names [\[o} Part Names
o002 | B s ORI 048] G i g
97009-52 | Grock Sneft ey 97039-46 | & "o Bir (xt0omnimpeny
o] 2 2o Sl i g
97039-25 | L7 Y 2 — > (3x25mm/4A) % — 85— VL TR hBD £T, Z0BAE. RE/—VREFEAZNTLET.

Screw Pin (3x25mm/4pcs)

Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!.

Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

¥ ANRT (AT 3 VI—YHIRIGWEBY 1 & B IEE W,
Please see the website for spare & option parts prices.

O 0]

www.kyosho.com [H]*

A7 3>vI/\—>Y OPTIONAL PARTS

s

No.

IN—Y %
Part Names

s

No.

IN—Y %
Part Names

IF117 VY ZA5EZ4H -ty b IGW001GM FLI7OYRNTFv V7 (A RXE U7 [A0T77—/GT2)
Rear Stabilizer Set Al Front Hub Carrier (Gunmetal/Inferno GT2)
IF125 AZN—HIIRA VT 7 (7O M) IGW004 | ¥ > I\—ZXF U > (5.5-21/L=45/7")—> /2 \)
Universal Swing Shaft (Front) -5521 Shock Spring (5.5-2.1/L=45/Green/2pcs)
F501 | -7 —NIYNHAYATY YT VE) IGW004 | ¥~ /X=X 7Y > (6-2.1/L=45/T)L—/2\)
Motor Mount (Gunmetal/VE) -6021 Shock Spring (6-2.1/L=45/Blue/2pcs)
IFW104B 70OV KXY EZAH—t v ~(INFERNO NEO) IGW004 | "> I\—ZX 7 > (6.6-2.1/L=45/4 TO—/2\)
Front Stabilizer Set INFERNO NEO) -6521 | Shock Spring (6.5-2.1/L=45/Yellow/2pcs)
IFW448B FWIOVILYIRTT7) o7 —mRk—> (75 /\FB/MP9/ST-RR) IGW004 | "> I\—Z 7 > (9-2.2/L=45/> )LIN—/2\)
Al Long Range Steering Servo Horn (FUTABA/MP9/ST-RR) -9022 | Shock Spring (9-2.2/L=45/Silver/2pcs)
IFW449B FIWIAYILYIRTTY Y TH—Rk—> (4> 7 /KOB/MPI/ST-RR) IGWO052 N—=RZXF7IU>TTL—k (7075/R246-3501 /)
Al Long Range Steering Servo Horn (SANWA/KO/MP9/ST-RR) Hard Steering Plate (7075/for R246-3501)
A —=ILFy N (TIL—/AN/EL— 3 1) 3D NNYNKN—(1>T77—/GT2F)
IFW472BL Wheel Nut (Blue/4pcs/for Serration) IGW053 3D Bumper (for Inferno GT2)
IFW472R RA—ILFYy M (Ly R/AN/EL—> 3 1) IGWO057 UvOr7HX7L—k(0/7075/7 v o /GT2)
Wheel Nut (Red/4pcs/for Serration) Rear Lower Sus. Plate (0°/7075/Black/GT2)
IFW609C PIVZIRTT )V TH—Rik—> (74 /VE/18.5mm/MP10/MP9) IGWO058 v ey y—21Z\—F)LY+ 7~ (L=110/TA/GT2 Type-R)
Aluminum Steering Servo Horn (FUTABA/18.5mm/MP10/MP9) Rear Center Universal Shaft (L=110/1pc)
IFW610C FIWIATT? )Y H—lik—> (%> 7 /KOFE/18.5mm/MP10/MP9) PNGS1014 ZAF—)LE=A > £+ (14T/1.0M/ ¢ 5.0)
Aluminum Steering Servo Horn (SANWA/KO/18.5mm/MP10/MP9) Steel Pinion Gear (14T/1.0M/$5.0)
IFW625N A —=ILINT (FA—/HYAZ YT /2 A\/MP10) PNGS1015 AF—=)LE=ZA>F+ (15T/1.0M/ $5.0)
Wheel Hub (Narrow/Gunmetal/2pcs/MP10) Steel Pinion Gear (15T/1.0M/$5.0)
IFW625W IRA—=ILINT (TA R/AYAZ YT /2A/MP10) PNGS1017 AF—=ILEZA>F¥ (17T/1.0M/ $5.0)
Wheel Hub (Wide/Gunmetal/2pcs/MP10) Steel Pinion Gear (17T/1.0M/$5.0)
A —ILA0RR—=2/TZv 7 [2N)
IGHO0SBK| \\heef (10-Spoke/Black/2pcs)
A —IL(A0RR—2 /IRTA K /2N)
IGHOOSW | \heel (10-Spoke/White/2pcs)
IGT005-45 KCRU Y I ZAYNV2 #45/14 > F—1+/GT/2N)
KC-Slicks Tire V2 (#45/With Inner/GT/2pcs)



BODY SHELL
(Body, Decals, Masking Sheet)

(R71. THh=I. D1V J. YRFVITI—N)
VACVEA

Part Names
CORVETTE C7.RRT « (GT2/WB360mm/1546-40)

612061C

CHEVROLET CORVETTE C7.R Clear Body (GT2)

Y—IJL TOOL

e IN—=Y % PNES A ACWE PNES
No. Part Names Description Part Names Description
36113 | KREAYZ XL Y F 25mm 36231 | SP FATIYI)—N— KT DD > NN ICER
KRF Hex Wrench Driver 2.5mm SP Knife Edge Reamer Tool for making holes on bodies.
36117 KRF 1Ry 7 2 K5+ /)\— 5.5mm 36231P SPFAT7TyI)—N— TS| RF DI > NERETICER
KRF Box Driver 5.5mm SP Knife Edge Reamer Plus | Tool for making holes on bodies.
36133 | KRE 7—L4U—%—(3.0mm) 36061g| KBEATYLARUART (18- ApL—h | KU DR 1 BAY 2
KRF Arm Reamer (3.0mm) KRF Stainless PC-Body Scissors Straight | Scissors for PC-body.
36134 KRF 7 —ALYU—~<—(4.0mm) 360628 KRF A7V LA RYARTA Ny 5= H=7 | RUARF « BAY 2
KRF Arm Reamer (4.0mm) KRF Stainless PC-Body Scissors Curve | Scissors for PC-body.
36135 KRF 5=ty 7 b1 F (3.0-3.5mm/4.0-5.5mm) 80165 J0OZL Y F(5.5/7.0/8.010mm) | ARF 755 HRILEY —ft
KRF Turnbuckle Wrench (3.0-3.5/4.0-5.5) Cross Wrench (5.5/7.0/8.0/10mm) | Includes spare plug holder

40




J—=u

hF4Y—IJL YUICH KANAI TOOLS

s N= % ES ERE ACD ES
No. Part Names Description No. Part Names Description
YKW006| KANAI TOOL 75 ZRZ4/{=(No.1) | 3~4mmF 5 X EZBY —IL YKW025| KANAITOOL 6 L ¥ F RZ4 X=(25mm) | 3mm*+ v 7EZRAY—IL
B KANAI TOOL Screw Driver (No.1) | Tool for 3~4mm Phillips screw B KANAI TOOL Hex Wrench Driver (2.5mm) | Tool for 3mm Cap screw
ZNZENEY FOBRETDHDET, ZNZENEY FOBRETDHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW007| KANAI TOOL 75X RZ4/{—(No.2)| 2~2.6mm~7 52 EZfAY —IL YKW030| KANAI TOOL 6 &L ¥ F K54 /{=(3.0mm) | 4mm=* + v FEZEY—IL
B KANAI TOOL Screw Driver (No.2) | Tool for 2~2.6mm Phillips screw B KANAI TOOL Hex Wrench Driver (3.0mm) | Tool for 4mm Cap screw
ZNENEY NOERTDHDET, ZTNENEY FOBERTDHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
vkwoog| T ZRA —=ILL > F (1/8 ¥+ X) | RA —)L v kY=L YKW030| KANAI TOOL #i=JLii4 > h R 54 /8= (3.0mm) | 4mm=* v+ v ZEZREY —)L
T-Wheel Wrench (1/8 Size) Tool for Wheel nut BPB | KANAI TOOL Ball Point Driver (3.0mm) | Tool for 4mm Cap screw
YKW011| Z/%7 (5.5-7.0) FNENEY NOBRFOHDET,
B Spanner (5.5-7.0) There is a bit single article of a spare.
YKW015| KANAI TOOL 6 &L ¥ F R4 X\=(1.5mm) | 3mm+t v k EXAY—IL YKWO055| KANAI TOOL Ry 7 2R 54 /\—(5.5mm) | 3mm+ v kY —JL
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
ZNENEY FOERTDHDET, ZNENEY FOERTDHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW020| KANAITOOL 6 L > F R 54 /8= | 3mmAw 7 ZEZBY =)L YKWO070| KANAI TOOL vy 7 Z K54 )X—=(7.0mm) | 4mm=+w ~EY—IL
TC | 20mm/F&¥>—NK) . Tool for 3mm Hex screw BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
KANAI TOOL Hex Wrench Driver | znzniy hosgsn 50 57, FRENEY NOREENBDET,
(2.0mm/Ti-Coating) There is a bit single article of a spare. There is a bit single article of a spare.
YKW020| KANAI TOOL i=Jii4 > bR 54 = (20mm) | 3mmAw 2 REZEY —)L
BPB | KANAI TOOL Ball Point Driver (2.0mm) | Tool for 3mm Hex screw
ZNENEY FOERTDHDET,
There is a bit single article of a spare

JACAVE4
EUM\EINES
U>oFv7 ) Z(39)
Ring Gear Grease (3g)

FS
Description
T7AVEHKS U X
Teflon special grease.
Y DEFRE RS
Reduces wearing of gear

96508

K=V %

Part Names
HG YaA Y hJUZR
HG Joint Grease

TIZAI - A1)V CHEMICAL - OIL

naE
Description
YaA Y NBBI YR
Grease for joint part.
SB/—YOTSRICER ERENZS
Use into metal joint parts. Reduces the wear

96169B

I7—%"Y—+—=4)L(100cc)
Air Cleaner Oil (100cc)

I7—0U—F—FRATCI
Qil for air cleaner

41




VYA AIL SILICONE OIL

Part Names

kS
Description

=Y %
Part Names

IS—V % AR mnE K=Y AR mE =Y % RES
Part Names Description Part Names Description Part Names Description
SIL | &Y > JL#300 (80cc) SIL | &Yy A )L#900 (40cc) SIL | ¥Y3JYAA)L#200000 (40cc)
0300-8B | Silicone QOil #300 (80cc) 0900 | Silicone Qil #900 (40cc) 200000 | Silicone Oil #200000 (40cc)
SIL | Yy #-)L#350 (80cc) SIL | YUY 7 )L#1000 (40cc) SIL | Y 3dYA)L#300000 (40cc)
0350-8B | Silicone Qil #350 (80cc) 1000 | Silicone Oil #1000 (40cc) 4> )¢—H 300000 | Silicone Oil #300000 (40cc) | | 7
SIL | 2Y3O>#-)L#400 (80cc) SIL | Y327 )L#1200 (40cc) | | for shocks. SIL | YA )L#500000 (40cc) | | for diffs.
0400-8B | Silicone Oil #400 (80cc) 1200 | Silicone Oil #1200 (40cc) 500000 | Silicone Oil #500000 (40cc)
SIL | Y71 )L#450 (80cc) SIL | Y741 )L#1300 (40cc) SIL | &) Jv#4)L#1000000 (20cc)
0450-8B | Silicone Oil #450 (80cc) 1300 | Silicone Oil #1300 (40cc) 1000000 Silicone Qil #1000000 (20cc)
SIL | Y71 )L#500 (80cc) SIL | &Yy A )L#2000 (40cc)
0500-8B | Silicone Oil #500 (80cc) 2000B | Silicone Oil #2000 (40cc)
SIL | YOy )L#550 (80cc) SIL | ¥Y > )L#3000 (40cc)
0550-8B | Silicone Qil #550 (80cc) 58— 3000B | Silicone Oil #3000 (40cc)
SIL | YUY )L#600 (80cc) | |for shocks. SIL | &Y d>7)L#4000 (40cc)
0600-8B | Silicone Oil #600 (80cc) 4000B | Silicone Oil #4000 (40cc)
SIL | ¥YIar#A-)L#650 (80cc) SIL | ¥YO>#A-)L#5000 (40cc)
0650-8B | Silicone Qil #650 (80cc) 5000B | Silicone Qil #5000 (40cc)
SIL | YA JL#700 (80cc) SIL | &Y 3ayA)L#6000 (40cc)
0700-8B | Silicone Oil #700 (80cc) 6000B | Silicone Qil #6000 (40cc)
SIL | YA L#750 (80cc) SIL | &Y J>A)L#7000 (40cc)
0750-8B | Silicone QOil #750 (80cc) 7000B | Silicone Oil #7000 (40cc)
SIL | Yy #-)L#800 (80cc) SIL | >V Y7 )L#8000 (40cc)
0800-8B | Silicone Qil #800 (80cc) 8000B | Silicone Oil #8000 (40cc)
SIL | YOy )L#850 (80cc) SIL | ¥YU3O>#-)L#9000 (40cc)
0850-8B | Silicone Qil #850 (80cc) 9000B | Silicone Qil #9000 (40cc) 7
SIL | > )L#10000 (40cc) | | for diffs.
10000B | Silicone Qil #10000 (40cc)
SIL | ) >A-)L#15000 (40cc)
15000B | Silicone Oil #15000 (40cc)
SIL | ¥J 7 )L#20000 (40cc)
20000B | Silicone Oil #20000 (40cc)
SIL | &) > )L#30000 (40cc)
30000B | Silicone Oil #30000 (40cc)
SIL | &) a> 7 )L#40000 (40cc)
40000B | Silicone Oil #40000 (40cc)
SIL | &) >A-)L#50000 (40cc)
500008 | Silicone Oil #50000 (40cc)
SIL | ¥ a7 )L#60000 (40cc)
60000B | Silicone Oil #60000 (40cc)
SIL | 2YU3v7)L#100000 (40cc)
100000B| Silicone Oil #100000 (40cc)

AFS
Description

42

80460 Ew bRy 7 X DX T B ICBE g7613c| KYOSHO Fr YT\ S |5+ X/ 250x410x360mm
Pit Box DX Good for storing tools KYOSHO Carrying Bag S Size / 250x410x360mm
-+ X'/ 542x300x397mm 87614C KYOSHO F+ U > /\w 7" M| % X / 300x500x450mm
Size / 542x300x397mm KYOSHO Carrying Bag M Size / 300x500x450mm
80461 Ew hRy X TEIICEE g76150| KYOSHO Fr U I/INy T L | 4 X/ 350x550x540mm
Pit Box Good for storing tools KYOSHO Carrying Bag L Size / 350x550x540mm
- X / 420x240x330mm g761s | KYOSHO v UV Tr—2(77v7)| 4 X/ 320x560x220mm
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
80462 V—JLiRy ¥ X # X / 330x230x65mm 87619 | KYOSHO v UV Tr—2(Ly R)| #+ X /320x560x220mm
Tool Box Size / 330x230x65mm KYOSHO Carrying Case (Red) | Size / 320x560x220mm
80463 =Y Ry ZZ L - X / 410x264x43mm
Parts Box L Size / 410x264x43mm
80464 JIR=YIRy 7 ZM H+ X/ 232x122x32mm
Parts Box M Size / 232x122x32mm
80465 IK—=YMRY I RS 4 X /120x83x25mm
Parts Box S Size / 120x83x25mm
80466 JX—=YiRw & X SS - X /89x36x26mm 3 A
Parts Box SS Size / 89x36x26mm 3pcs



70/  TRANSMITTER
FRES ACE PES mE ACWE PES
No. Part Names Description No. Part Names Description
82135 | Syncro KR-331 SHEH% (3:2) go1a1 | NV 7 Y=TRLT—(Syncro i /3 £)
Syncro KR-331 Receiver Battery Holder (Syncro/3pin)
go137 | Syncro KR-431T L 3 —/\— | 2.4GHz 4ch= (=i go1a2 | 21 v F (Syncro. Z{14M /3 £Y)
Syncro KR-431T Receiver 2.4GHz 4ch Transmitter Switch (Syncro for Receiver/3pin)
KT-231P/KT-331P/KT-432PT{E A4 82974 % —7R KS4031-06W
for KT-231P/KT-331P/KT-432PT Servo KS4031-06W
I\vFYU— BATTERY
ERES IACPZ kS
No. Part Names Description
71324B ¥y 2T = 3600HV 7.2V NEMH Iy 7= | = & )LaksR/ Ny 70 —
MUSCLE POWER 3600HV Ni-MH Battery | Ni-MH Battery
GABA202 Gens ace LiPo 4000 Z ML=ty (45C/74V)
GA-B-45C-4000-251P-HardCase-8

(GACO100D

Part Names
Gens ace LiPo /Ny 717077926 ) | KER)
Charger Safeguard 2-6S Battery Protector

KA
Description

YRy 7 —FEBRFICER

Used when charging Li-Po battery.

ILY2KYvy%Y ELECTRIC

77t )— ACCESSORY

REES IACEDZ NES LR IACEDZE A ENES
No. Part Names Description No. Part Names Description
1700BK N7—=ANZv7(S/77v7) 18N | 2.5x102mm 18 A 7599 N o VIOIIA K NZ Y ZEEYTA b
Color Strap (S/Black) 18pcs | 2.5x102mm 18 pcs. Black Setting Weight Weights for balance adjustment
1701BK N7=2Z28F97(M/7Zv7) 18X | 3.5x150mm 18 A 7290 961658 7L T —7 (40x2500mm) | 7« OHIE. #rmT—7
Color Strap (M/Black) 18pcs | 3.5x150mm 18 pcs. Black Aluminum Tape (40x2500mm) | Tape to repair/reinforce body
36218 FYR=Ey hRTYR(XTRY M) | 5V N~ DIEERICRBR RS ¥ R AR OBEIE I & i
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance Most suitable for fixation of the wiring
AVTFYARIYR O-547(7797)
36230BK Maintenance Stand Type Low (Black)
80823 |BigK2.0 Ew kY vk 7Fv 7 |+ X/1200x600mm
BK | Big K 2.0 Pit Mat Black (61x122cm) | Size / 1200x600mm
80823 | Big K2.0 Y k¥ w k L R | - X /1200x600mm
R | Big K2.0 Pit Mat Red (61x122cm) | Size / 1200x600mm




EX-Fyh - UDT .09y —(1)

Screw, Nut, Ring, Washer

i R A¥ RE R# A% mE Lk A¥
No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
cuvy 75vIFAyFy bk FHUNAYRER
@ C-Ring @I Flanged Nylon Nut @mmmm Titanium Bind Screw
CUYZ(CI1/10A) Fv M ME6)7 7Y FAAVEA) 1> FER(M3X8)(F% ~/10A)
1-C11 | c-Ring(C11/10pcs) 10pcs| | 1-N40S6FNB | \yt(M4x5.6) Flanged Nylon (5pes) | °P°S 1-S03008T | ging Screw(Titanium/M3x8/10pcs) | 1OPCS
EVU>Y FyNMBEE) 77V FAOV(RF-L Yy RBA) ALY REZM3x12)(F% >~ /10A)
@ E-Ring 1-N4056FN-R Nut(M4x5.6) Flanged Nylon (Steel/Red/8pcs) 8pes 1-503012T | gjpg Screw(Titanium/M3x12/10pcs) 10pcs
EU >4 (E1.5/10A) N1 Y REZR (Immmm RE ANy T RER
1-B015 | E Ring(E1.5/10pcs) 10pes @mﬂ‘ﬂmﬂm Bind Screw Button Hex Screw
U >J(E2. N1 Y RER(M2. T UER AT R
1E020 | E iz oiopos) 10pcs| | 1802008 | oLl B opesy | [106es| | 1812008t |Gt earone [106s
EY > J(E25/1 N1 > REZ(M2.6x4/1 YV EZA(M2 Ny TR/
1-E025 E—élingg(E(2.5/?{)pgs))\ ) 10pcs 1-802604 Bir;g Sctew(M(Z.SxS);O;/)csO)]\) 10pcs 1-812005H TBhuﬁon Scre(w(HZil)l\(ll2xg/?0p({s)O)\) 10pcs
EY >~ 4(E3.0/10 N1 > REZ(M2.6x6/10 7 EZX(M2.6x5) (N 7 2 /10
1-E030 E-é{ingiE(S.Oﬁépcs))\ ) 10pcs 1-502606 Bir:Ej Sctew(M(2.6x6/)1<0écs))\) 10pcs| | 1-512605H g\uion Scre(zw(Heill\)/I(ZG;Sil Op/cs))\) 10pcs
EU > (E4.0/10 N1 > REZ(M2.6x18/10 1YV EZ(M3x4) (v 7 /10
1-E040 E-IJRing7(E(4.O/1{)pcs))\ ) 10pcs 1-502618 Bir:zrj Sctew(M(2.6x1g/10;§cs)A) 10pcs| | 1-513004H g—ﬁon Scre(w(HZx/)I\(/ISle/?Opc{s) M l1opes
U7 E. RAYRE S ~
1050 | £ (850110008 topes| | 1-803008 | gt g e [10pes| | 11008t | g o [106s
EY >4 (E6.0/1 N1V REZXM 1 FUEZM ANy TR/
1-E060 Eélngﬁ(li(lé%/%)pgs))\ ) 10pcs 1-803008 Bir;((j Sctew(M(ng;;%{)cg)A) 10pcs 1-813006H guﬁon Scre(w(EIZS/)I\(/ISXg/?Opc/s)O)\) 10pcs
EY >V J(ET. N1 > REZ(M3x10/1 YU EZ(M Ny 7R/
1-E070 E-ézin;(élog{g)\ ) opos| | 1-509010 | g Sctew(M(Sx?gNg;/)cg)A) 10pcs| | 1-513008H | Scre(w(323/)1&3xg//170pc/s)0)\) 10pos
EY>4'(E10.0/6A) N1 REZX(M3x16/10A) RY Y EZM3x10) (N7 X/TOAN)
1-E100 E-Ring(E10.0/6pcs) 6pes 1-803016 | gjpg Screw(M3x16/10pcs) 10pcs 1-813010H | g y1t0n Screw(Hex/M3x10/10pcs) 10pcs
- +vhk N1 > REZ(M3x18/10A) RY UV EZ(M3x12)(Ny 7 Z/10A)
@ Nut 1-803018 | Bing Screw(M3x18/10pcs) 10pes| | 1-813012H | g 160 Screw(Hex/M3x12/10pcs) | 1OPCS
P M2x1.6/1 N1 ¥ REZ (M4 1 YV EZ(M3XT5) (N 1
1-N2016 zl—ut/(h:2(x1.26);1 O?)és)oj\) 10pcs 1-804006 Bir;(r:igctew(M&xelf){)cg))\) 10pcs 1-813015H g—\uion Ecréw(?—léx?lgll(smjsz g\p/cs()))\) 10pcs
P M2.6x2.0/1 N1 > REZ(M4x10/1 Y Y ER(M3x18) (N 7 /1
1-N2620 Zut/(r\:z(.exz%/: ogés)oj\) 10pcs 1-S04010 Bir:g Sctew(M(4x1g/18;/)cg)N 10pcs| | 1-S13018H 7Bﬁuion 8cr<§w(s;|xexs/3|3/|(3x1/s71 Op{:s?]\) 10pcs
v~ (M3x2.4/10 N1 Y REZX(M4x15/10 YV EZ(M3x22) (N 7 Z/8
1-N3024 ;—utj(l\:;xz:;mp{:s) N 10pcs 1-504015 Bir:g Sctew(M(4x1;/1O|§cs)A) 10pcs 1-513022H g—l\.lﬁon Scre(w(H);x/N)IC(ixZg/gpcs/) N 8pes
+v ~(M4x3.2/10A) N1~ REZ(M4x20/10A) RE > EZ(M3x25) ("™ 7 X /BAN)
1-N4032 | \(M4x3.2)(10pes) 10pcs 1-804020 | ging Screw(M4x20/10pcs) 10pcs| | 1-513025H | gyon Screw(Hex/M3x25/5pcs) 5pes
7~ ZILZF vk NIV RIYEVTER RE > EZ(M3x35) (™ 7 X/5AN)
@ Aluminium Nut m Bind Self-Tapping Screw 1-813035H Button Screw(Hex/M3x35/5pcs) 5pes
Fv h(M3x2.4)(7ZILZ/L Y R/5A) TP/\1 > REZX(M2.0x6/10A) RE > EZ(M4x8) (N 7 Z/10AN)
1-N3024AR| Nyt(M3x2.4) (Aluminium/Red/5pes) | OPCS | |1-S02008TP| 1p ing screw (M2.0x6/10pcs) 10pes| | 1-814008H | gytton Screw(Hex/M4x8/10pcs) 10pcs
= ay+y TP/N1 > REZX(M2x8/10 7 Y EZ(MAxT10) (N 7 X/10
@ zl_yllgn Nu?_ a 1-502008TF | 1p Bi;‘lrd S'c\rew(lv(l2x8>/(1 ('.{pcs)7\) 10pcs 1-514010H ;Ruion Scréw(H);x/lzll(4x1JOZ Op{:s) & 10pcs
+v ~(M2.6x3.0) FrA> (BA) TP/X1 > REZX(M2x10/10A) RE >V EZ(MAx12) (™ 7 Z/6AN)
1-N2630N | Nyt(M2.6x3.0) Nylon (5pcs) Spes | |1-802010TP| 1p ging Screw(M2x10/10pcs) 10pes| | 1-814012H | g 1160 Screw(Hex/Max12/6pcs) 6pcs
Fv ~(M3x3.3) 1O~ (5A) TP/\1 > REZX(M2.6x8/10A) RE >V EZ(M4x15) ("~ 7 X/5N)
1-N3033N | nyt(M3x3.3) Nylon (5pcs) Spes | [1-S02608TPB| 1p ging Screw(M2.6x8/0pcs) 10pes| | 1-814015H | gt1on Screw(Hex/Max15/5pcs) Spes
Fv K (M3x4.3) #4 O (BA) TP/A1 ¥ REZ(M2.6x12/10A) RE 2 EZ(MAx16)(~Nv 7 Z/5A)
1-N3043N Nut(M3x4.3) Nylon (5pcs) 5pcs 1-802612TPB| 1p pjng Screw(M2.6x12/10pcs) 10pcs 1-814016H | g 1o Screw(Hex/M4x16/5pcs) 5pcs
F v h(M4xb.5) F1O> (BA) TP/X1 >~ REZ(M3x8/10A) RE >V EZ(MAx18) (v 7 X/5N)
1-N4055N Nut(M4x5.5) Nylon (5pcs) 5pcs 1-S03008TP| 1p Bind Screw(M3x8/10pcs) 10pcs 1-S14018H Button Screw(Hex/M4x18/5pcs) 5pcs
+v ~(M5x5.0) +ra> (BA) TP/X1 > REZX(M3x10/10A) R 2 EZ(M4x20) (N 7 Z/5N)
1-N5050N | nyt(M5x5.0) Nylon (5pcs) Spos | 1-S03010TP| 1p ging Screw(M3x10/10pcs) 10pcs| | 1-514020H | gyon Screw(Hex/M4x20/5pcs) 5pes
+v ~(M6x6.0) +rAY (BA) TP/ >~ REZ(M3x12/10A) RE > EZ(M4x22) (™ 7 X /BN)
1-NBOBON | nyit(M6x6.0) Nylon (5pcs) Spes | |1-803012TP| 1p ing Screw(M3x12/10pcs) 10pes| | 1-814022H | g, 160 Screw(Hex/M4x22/5pcs) Spes
N ZILEFaAry+y bk TP/\1 >~ REZX(M3x15/10A) (Immmm FHIIRIIANY T RER
@ Aluminium Nylon Nut 1-803015TP TP Bind Screw(M3x15/10pcs) 10pcs Titanium Button Hex Screw
FyhM26x30) FAAY (FLI/HV AT [BA) TP/\1 > REZX(M3x18/10A) R VEZ(M2.6x6) (Ny I A/FHV/5N)
1-N2630NA-GM| . 1(12.6x3.0) Nylon (Aluminium/Gunmetalfspes) | SPCS | |1-S03018TP | b By Screw(M3x18/10pcs) 10pes|  (1-S12606HT| g 100 Screw(Hex/Titanium/M2.6x6/5pcs) | SPCS
Ty R M3x33) FAAY (FILZ/AVAE /BN TP/X1 > REZX(M4x10/10A) MYV ERM3XB) (NY T R/FTV/8N)
1-N3033NA-GM Nut(M3x3.3) Nylon (Aluminum/Gunmetal/5pcs) 5pes 1-504010TP | 1p gjng Screw(M4x10/10pcs) 10pcs 1-813006HT | 149 Screw(Hex/Titanium/M3x6/8pcs) 8pes
77vIFv bk TP/INA >~ REZ(M4x15/10A) MY VERM3X8) (NY I R/FHV/8N)
gl Flanged Nut 1-804015TP| 1p Bing Screw(Mdx15/10pcs) 10pcs| | 1-813008HT)| gy145n Screw(HexTitaniumiM3x8/8pcs) | 8PS
+w h(M3x3.7) 75>V (10A) TP/\1 > REZ(M4x20/10A) RYVERM3X10) (NI R/F5/8A)
1-N3037F Nut(M3x3.7) Flanged (10pcs) 10pcs 1-804020TP| 1p gjng Screw(M4x20/10pcs) 10pcs 1-813010HT| Bytion Screw(Hex/Titanium/M3x10/8pcs) 8pcs
Fv h(M4x4.5) 75> (10A) TYEVITIRE ANy I ZER RIVERM3X12) (NI R/F5V/8A)
1-N4045F Nut(M4x4.5) Flanged (10pcs) 10pcs m Self-Tapping Button Hex Screw 1-813012HT Button Screw(Hex/Titanium/M3x12/8pcs) 8pcs
FIVZTIVIF TP ¥ EZX(M2.6x6)(Ny 7 /10 5V EZ(M3xX15) (N R /8
gl ;I:bminzr:Flai;_adjN:t 1-512606TPH TPﬂI—\Bﬁtton Sc(rew(l-)l(e))(gsz.g(GA Opi:\s)) 10pcs 1-513015HT g—\u/)t?ton Scr(ew(;ex)l'lfitarfifm/l\/llzgS/Qpi\s)) 8pes
F9 NM4x4B) 7593 (FILIJHYXFJAN) TPRE Y EZ(M3x8mmAw 7 Z/10A) R VERM3X22)(Ny I R[FH > JAN)
1-N4045FA-GM Nut(M4x4.5) Flanged (Aluminium/Gunmetal/4pcs) 4pes 1-813008TPH| 1p gyon Head Screw(M3x8HEX/10pcs) 10pcs 1-813022HT| g5 Screw(Hex/Titanium/M3x22/4pcs) 4pes
TPARS Y EZ(M3x10mmAY 7 2 ¢6.6/10A) RYVERMAxXB) (N T R/FH 2 /BN)
1-813010TPH| 1p gytt0n Head Screw(M3x10HEX¢6.6/10pcs)| 1OPCS|  [1-S14008HT | g 44 Screw(Hex/Titanium/M4x8/5pes) | SPCS
+-S1a01207| 17 EAMIDINY T 2/F5 V14N 4pcs

44

Button Screw(Hex/Titanium/M4x12/4pcs)




EXFybh - UVT D9y v— (2)

Screw, Nut, Ring, Washer (2)

RE ‘ B A RE ‘ B AH RE ‘ EE3 AH

No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
@]mmmmmm FrvTER Dmmm YIANYIRAEZR Dmmmm f@jﬂf%lﬁx

Cap Screw Flat Head Hex Screw Titanium Flat Head Screw
rseas0n | Cor S ey | |SPes || 13280 | s sxaronen [10Pes| | 1-s38008T | £ o |10Ps
FS2610 | oS oy |SPes| | 132808 | 1 s sxanopen 10Pes| | 1380121 |2 izt | 10Pes
rseastz | ey |5Pes || 13000t | ananonesy [10655| | 183400T | 2 )| 5755
1522616 | o S emib oy |5Pe| | 1S3000H | B ananopesy [10Pes| | 1340107 | 2 emmndiles)| 5755
1-523006 gaz éﬁkﬁé@?ﬁgm Spes 1-833008H 33 :;?d('\gf:ﬁg((}il\e;//lasis//zg;:)s) 10pes| | 1-S34015T Za?Ht;;(gﬂclﬁ(?i)tglﬁn;/m/%g/spcs) Spes
823008 | Sor S v spos || 1-539010H | L oumiatrionen 19058 | TS34020T | A ictpes| s
82010 | S iopeey | |SPes || Sa0nen | eaanopon [P | DD e Screw
rse0tz | ey |sPes || Ssm0na | s aiopoe) [1065s| [ 1-Sa0008HT| e mamnaes | 575
FS201S | ot S ey | |5Pes || 1S300tH | B i aopoe) [10Pes| [ 1-Sa00eH T G amnates | 5755
FS018 | o S iy | |5Pe || 1S30te | e apoe) [10Pes| [1-S30108T a0t | 8555
rs2a020 | S ST ey | |SPes || 1Sa0ten |2 enastaiopoe) [106es| | 1-S3012HT| )| £
rse0ze | ey |sees || S3smmon | avaraoonoe) [10655| [ 1-S30015HT st | 575
il 1y e ot Rl [t oo oo L B L [t et o
82030 | oS ey | |5Pes || 1300 | B eanaopes) [10Pes| [ 1-Sa0108 T o) | 575
2035 | o S ey | |%Pes || 13008 | eanaopet) [10Pes| 1St s pc) | 5755
rsRa010 | S ey | |5ees || 1Ssa0non | entastoonoe) [10655| | 1-Sa402SH T o anssg)| 575
T7IvIFEr Yy TER YIEZX(MEx12)(Ny 7 Z/10A) FIVYSIYEVTER

M Flanged Cap Screw 1-834012H Flat Head Screw(Hex/M4x12/10pcs) 10pcs m Titanium Flat Head Self-Tapping Screw
1-SEI006F | Cap Scrommngecines) | 5| | TSHOTSH | Bt fiond Scmionmacianiones 10705 | SOOBTPT 1o pes) 1095
SEI00EF | Cop S crommaFangeatioes | | | FSMOIEH | e omaaion | 8008 | |SETPT p anmoctnon| 1S
SEIN0F | G S w0 Fingedispesy | %8| | HS34020H | oo | 9% | [ SOISTRT| 1 s tpc) | S
1-S2A00EF | G Scromiriiangecipes) | 5| | TSHOZH | Gt ond Scromioniozace) || SIS 1 o g pe | 5
1-824010F ga)‘:)g(?r,:w;?hslhij:;/(l):/lajnZe;/gg;{s?)\) 5pes m ga?ge:dt;;grf;ing Screw 1-834020TPT :FrPPl?l;?HSjg::/rl:v;((?ito;n(ijm?MZx/zg/i\p)cs) 4pcs
Dmmmmm ;jla?l-lt;id Screw 1-S32606TP isglaat ﬁe;;g\g%rzﬁafé:é/mpcs) 10pcs 1-834025TPT IPPEI;?HE;?gc\:/rljvi((%gr\(iz:m?M\:x/;Slli\;cs) 4pcs
832006 | 1 e Scvmizniiopes) [10Pes| - [1-Sa2608Te | 10 nanopos) [10pes| | (D 2R e

rsa2e08 | F e wmzaopes  [10PCs] [1-533008TP | 10 7 bopesy [10Pcs| | T-sezo0m |2 eops) [10pes
1-833008 I?IL; :;id(’\gfr)g\gﬂ/(:vlosi\s)/10pcs) 10pcs 1-833010TP :ll'—ggl"?t 5‘;5:1’%?:;\3(/!\;§x)1\())/10pc5) 10pcs 1-842010 I?R_o/:niéél"\gfv)((l\lllggé)/%)pcs) 10pcs
1-533010 IZ: E;?él\gfrgv(()a?g%)/mpcs) 10pcs 1-S33012TP IEEIZ ﬁ;fj’\g:)r(;vf(/l\}lgxa\;HOpcs) 10pcs 1-542015 Fj:o/:ngéé'r\gi)((l\]/lg)ggﬁ)pcs) 10pcs
FSI012 | 1 e Soeinnopes  [10P0s] [1-532018TP | 10 7 L anopos) [10Pes] | Tsezezs | oeeaopes)[10Pes
153016 | e ebopes  [1090s] - [1-534015TP | 10 7 L eanopesy [10Pcs| | Tsezss0 |3 aopes)|10Pes
1-833030 :ZIL: If;id(]\gfés\:v(()l{/nsgg))/wpcs) 10pcs 1-834020TP :ll'—g?:ls?t E\;g\gi::\n?(/lvllfx;\())HOpcs) 10pcs 1-843006 I:o/:nﬁééx\?/)((l\%lg/i\())pcs) 10pcs
1-834006 :: :;?él\gjr);(\?v/(:vlai\gHOpcs) 10pcs 1-834025TP ?F—E”ZIZ E;g\g?r(ezv?(/lvllé?xé\;NOpcs) 10pcs 1-543012 ;—o/:ni\éé'r\g\i)((l\]/liggﬁ)pcs) 10pcs
1-S34015 I?IL: :;id(,\g:;:alvs(l{lllgﬁ)/wpcs) 10pcs m ga?Ierdt;\;IZ;/;;;‘:)iZgﬁ:?Screw m I?i—o/:rfi I{Ieta\d/ g;lf‘épping Screw
SM018 | 1 e Scemmantiopes  [10PCS] [ FSIBI2TPH 1 oizhtes [10PCs| | 1-S42008TP | 10 tpcs)[10Pes
1504020 | Seemmenzopes  |10PCs] |S010TPH 1 Wi tpes)10PCs| | 1-542010TP | 10 onoes) |19Pes

FSI0ISTPH) 5 Fi head Srowhennisropes |10P65| [ 1-S40008TP| £ tpos) | 10%es
SI020TPH) 5 7o hoad Sromennznnopes |10P65| | 1-5400121P| 1o odpe) | 10Pe

45



EX-Fybk-U2J -Tv2v—(3)

Screw, Nut, Ring, Washer (3)

RE | B AH B & | B AH
No. Parts Names Quantity b Parts Names No. Parts Names Quantity
] Ste\tyslz:riv? @ VUVa/sh/e:ﬂ N @ ;hﬁw

S59003 | ol Serew(x30pen 10pcs) | 1200608 i e anopes) | [10Pes| | 98048 | g Cen 40203 0pes) [10PCS
1859004 | o reiaropen topcs| | 1W2s0705 | o) [106cs| | S840 | 041020 s T0peg| 0P
SS005 | Gt SeromMEnSI10pcs t0pcs) | 1Wa0070S | i usosopes) [ 10Res| | seeat |G cena /0 0.310pes) [10P°S
1S59005 | Gt drew(Mi0pen 10pcs) | 1WA00805 | s usueosones) | [10Pes| | seeaz | G0 0.3 pes) [10PS
e [ ey 0pcs| | 1We00910 | it aropes) 100 | 98048 | o o011 20:310pcs) |09
FSSI010. | ol renpetonopesy[1090s| | 1W01010 | e o [10pes| | sBsaa | 1100 riopes 0P
FSSI012 | ol doremperznopeny | [100s| | 1WA0100 | opesy [106es| | sesae | et 0o | S
FSS014 | Gt SeromM 45pcs spos | | 1a01008 | i oaanopme - [10%S| | 9847 | oo i Selo 0 2apes | S
FSS018 | Gl Seren(MorIBBhes. Spos | | 1WAS1005 | ot ina Sxion050pes)  [109%5] | 96848 |5 som Simiopesy |10Poe
1859020 | & eiozarpen oo | | 1-WS00805 | wocrorsmi0opes) 1995 | 96772 | ialic iommsnmsus - |10pes
185025 | s rewxzaen pos | | 1-W501208 | worrorsmrzaeopes) 1995 | 96773 |50 mm Srim(spo spos
554004 | G S ramMirdi10ps t0pes| | 1WI01105 | ottt nosopes) |52 | 96774 | a0 s Sim(apo spes
1S54005 | Gt cerew(MéxaOpen o | O o viasher 9775 | o 15mm Shmiopes) |109°s
S54008 | ¢! rcwMéxitpen 109cs| (13006155 WacnarSpringhavent srcpes 1005 | 98946 |12 g Shimiiopes) [109cs
FSS010. | ! sorewMixi0en epes 9947 | i Sex15x18x0 2mmiopes) |10
FSS012 | ol e rznopeny[109°s

554020 | Gt SeromMir205pen Spes

el [y spes

1855040 | & rcwndarsnen spes

46




"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEZIIAERERICRSETWEEEZEXT

OBRmEIHOULIED BLUTUESTLBETEART /=Y P AT a /=Y EEA
U JTERDICEITENTEED,

ON—VIERETEEBALTWLLEM BEICITHRVWESIF. ZEAY A
Vv I THATEIENTEEXT,

XEXIWAEICE DREEFHRDERD T, RBWEBY 1 M TZHRESEZ W,
XBETFEAREE - LIPAREXCIRBEEEEX LOBHICED. EnZBAN SN
LT DTHOMUSHSTHELIEE,

1.FTRBETHRDHLLTIES L,

FTE.BELDOBIEN. COEBESBEVNKRD WS WeBIEICSERECLEVN SHFED/S—YDIEEH
HNILEIBATEE T, ZDORICHEI /BULERBAZE 2 RIFEICHRDEBAN A L—XICIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETESHEDO/NN =YD R xRN ST BETH . RBOTAY T4 Vv N\—VERE MBI NIEZFDOH TEXTEEXT,
TAYSAVI—YVEEBIE. CHLED/—YDRBVPHESZEEREICEXLTLESIVW. EEERBEREZHEIIA VLW EITNh
B CTI . BEROCBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: BURFRAE TRER B: BETRELR/IN—Y%Z C: 2iEXHS5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: A0
%ﬁ&{%gyﬁf o7 l\e_\yEﬁE

RIS ZD

A7V H—H

BHENTY,

\. J

2.B[EICTTITRRWVERIE Z@AYSIYYav 7 THBATEET,

( )
REAYZAIaYv T THBAT S,
[m] -2 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, E
\_ )
REkistt

T243-0021 #FRIEEARTEBE3050 ERFZIARALVHZI—TF
OEBVWA I I ——HREXT
EiE 046-229-4115 Zf1M - B~ (fiffE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDERWS TS E

INSOY—ERBBFERICRSETIRERT

M TlD, BIELUTATLEFLWHRBRVWERESTVWELZS, STBAWCEW:

ﬁﬁmf‘iﬁ.ti\ /?\ﬁﬁl -U- 7|(EuA:|:/\j:D\FFﬁ\/\AtJ:<7‘Lé\/\o

,?\Pﬁl H—HREANBEVWEEORIE. BBFEWLH, TEOEBEWESEEK
ICHRBEIFZ CEEADDZ, 77V I AXRIFEETEED <ZE W\,

E‘Tﬁ’\d)BFn'ilb\AﬁﬁE — IR —Y—HRE,

RAEICBEANEEOREE, TREI—Y —HEKE ICSER LSV,
BEWEEDEEIE. 3‘0%75 CEmYIEL BURE RS CARD S X i/ BIEGREO -V, TEES, &
(F—No)ZRW3HE, BBENEFRNICEMSELLEE L,

szcosmnatir: 040-229-41 15 =sscosmuati Bl~am@RsR%R)13:00~1800,

7SN FEREVNE =20 NEE =
axeosmsen: 046-229-4032 BN N i S Ean 1o

HEcOBMVAER : T243-0021 #R/IE EAMT ME3050 EARFIAMXA 5 T—TF
RERA Rt 1——BK=ESE

............................................................................................ T PPN

HEWS AR

FEWEG AR FAXEZIEEETEEDLIETWVWBEAERIE. R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.34117 EEEE 4~ 77—/ GT2 VE RACE SPEC readyset )
B4 BLEFE |HBA
N ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
wARp A0 RN
UAHF
. R/CIE 0] F
E T_ -
i it
2
TEED =
s | BEE ( ) FAX ( )
FHOBEC | .
AR | BA ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESH R HATS : @ | ZNo.cmerm )
- N\
BEWEESEAR @/ EsBEEox— B BEES (F—No) EBLSBE BEN BEAMICTRALLLEE,
\ J

KREURARH TR, BEROBEABRORECHEANTED XY, BERLD D, EXRUBHVWEEZEL THAD A BEROBABRICOEZL L (1)~Q)DBAZRE B CE=HICRM
UfeDRARI 2L 5B ERBHDEEA, (1)BEROBFOEEZRITBE, QFRICEDEARBERERIBE, Q)T —EXDRED/HLUHDOETELEICHTT 255,

FCC CAUTION REA =t

® :g;'l’%zz ‘;’y':‘ﬁ:g‘;g‘y“’rgzg‘g;g;g?;s'y T243-0021 #%) || REATFEEI050 BAT 2 X kX1 ¥4 T—TF
wnan LISl compiiance could void the user's @ 1 —F—HAEEBEEE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com authority to operate the equipment. FREWEEIE: B HEN%HE(*R%Z: H%ER<)13:00~18 : 00

a2232408-1  PRINTED IN CHINA




	P001 INF GT2 VE RS KT-331P MM_out
	P002 INF GT2 VE RS KT-331P MM_out
	P003 INF GT2 VE RS KT-331P MM_out
	P004 INF GT2 VE RS KT-331P MM_out
	P005 INF GT2 VE RS KT-331P MM_out
	P006 INF GT2 VE RS KT-331P MM_out
	P007 INF GT2 VE RS KT-331P MM_out
	P008 INF GT2 VE RS KT-331P MM_out
	P009 INF GT2 VE RS KT-331P MM_out
	P010 INF GT2 VE RS KT-331P MM_out
	P011 INF GT2 VE RS KT-331P MM_out
	P012 INF GT2 VE RS KT-331P MM_out
	P013 INF GT2 VE RS KT-331P MM_out
	P014 INF GT2 VE RS KT-331P MM_out
	P015 INF GT2 VE RS KT-331P MM_out
	P016 INF GT2 VE RS KT-331P MM_out
	P017 INF GT2 VE RS KT-331P MM_out
	P018 INF GT2 VE RS KT-331P MM_out
	P019 INF GT2 VE RS KT-331P MM_out
	P020 INF GT2 VE RS KT-331P MM_out
	P021 INF GT2 VE RS KT-331P MM_out
	P022 INF GT2 VE RS KT-331P MM_out
	P023 INF GT2 VE RS KT-331P MM_out
	P024 INF GT2 VE RS KT-331P MM_out
	P025 INF GT2 VE RS KT-331P MM_out
	P026 INF GT2 VE RS KT-331P MM_out
	P027 INF GT2 VE RS KT-331P MM_out
	P028 INF GT2 VE RS KT-331P MM_out
	P029 INF GT2 VE RS KT-331P MM ADJ_out
	P030 INF GT2 VE RS KT-331P MM STA_out
	P031 INF GT2 VE RS KT-331P MM STA_out
	P032 INF GT2 VE RS KT-331P MM EX_out
	P033 INF GT2 VE RS KT-331P MM EX_out
	P034 INF GT2 VE RS KT-331P MM EX_out
	P035 INF GT2 VE RS KT-331P MM EX_out
	P036 INF GT2 VE RS KT-331P MM EX_out
	P037 INF GT2 VE RS KT-331P MM EX_out
	P038 INF GT2 VE RS KT-331P MM SP_out
	P039 INF GT2 VE RS KT-331P MM SP_out
	P040 INF GT2 VE RS KT-331P MM OP_out
	P041 INF GT2 VE RS KT-331P MM OP_out
	P042 INF GT2 VE RS KT-331P MM OP_out
	P043 INF GT2 VE RS KT-331P MM OP_out
	P044 INF GT2 VE RS KT-331P MM S,N,R,W_out
	P045 INF GT2 VE RS KT-331P MM S,N,R,W_out
	P046 INF GT2 VE RS KT-331P MM S,N,R,W_out
	P047 kounyuu_out
	P048 FAX_out

